Model 1393EB SA

Revision 1.2 Updated Feb 5, 2013

Technical Manual & Parts Lists

L=

Atlanta Attachment Company
362 Industrial Park Drive
Lawrenceville, GA 30046
770-963-7369 ¢ www.atlatt.com



dioD a|pssN puowelq :jo Areiqi 8y} wol



Technical Manual & Parts Lists

ATLANTA ATTACHMENT COMPANY, INC.

Confidential and Proprietary Information

The materials contained herein are confidential and proprietary information of Atlanta
Attachment Company. In addition to any confidentiality and non-disclosure obligations that currently
exist between you and Atlanta Attachment Company, your use of these materials serves as an
acknowledgment of the confidential and proprietary nature of these materials and your duty not to make
any unauthorized use or disclosure of these materials.

All materials contained herein are additionally protected by United States Copyright law and
may not be used, disclosed, reproduced, distributed, published or sold without the express written
consent of Atlanta Attachment Company, which consent may be withheld in Atlanta Attachment
Company’s sole discretion. You may not alter or remove any copyright, trademark or other notice from
copies of these materials.

Patents & Patents Pending
The sale of this product does not sell or otherwise transfer any license or other rights under any
U.S. Patent or other corresponding foreign patent.

This equipment is manufactured under one or more of the following patents:

4,280,421 @ 4,432,294 @ 4,466,367 @ 4,644,883 @ 5,134,947 @ 5,159,889 e 5,203,270 @ 5,373,798 ®
5,437,238 @ 5,522,332 @ 5,524,563 @ 5,562,060 ® 5,634,418 @ 5,647,293 5,657,711 @ 5,743,202 e
5,865,135 @ 5,899,159 @ 5,915,319 @ 5,918,560 @ 5,924,376 5,979,345 @ 6,035,794 @ 6,055,921 @
6,202,579 @ 6,279,869 @ 6,295,481 @ 6,494,225 06,523,488 @ 6,574,815 @ 6,802,271 @ 6,834,603 e
6,968,794 @ 6,994,043 @ 7,543,364 7,574,788 @ 7,647,876 @ 7,735,439

Foreign Patents: 9-520,472 @ 0,537,323 @ 92,905,522.6 ® 96,936,922.2 @ 2,076,379 e 2,084,055
Other U.S. and Foreign Patents Pending.

IMPORTANT

It is important to read and understand the information contained within this
manual before attempting to operate the machine. Atlanta Attachment Co., Inc.
shall not be held liable for damage resulting from misuse of the information
presented within, and reserves the right to change the information contained
within, without prior notification.




Technical Manual & Parts Lists

Contents

IMPOrtant SAFEtY INSTIUCTION .........iiiiiie et 1
IR Lo 1 1 TSR U PPRP 2
Safety Equipment 0n the MaCKINES ..o 3
PIOTECTIVE EYBWEAL ......eieieieiecieee ettt b ettt e s bt et se et ebe e st e s be e beene e et e e beeneenneenrn 4
IMPOITANT NOTICES. ...t iieeie ettt e st et e e e e e te e beese e s ae e beeseesse e beessesneesseeneeareenneeneeas 5
Y T =] 0TV o TSP USRTROTRRN 7
=] 1L (TSROSO T PP PP PP PRPRPRPROR 8
A WO 10 The ENU USET ... bbbt bbbttt bbb sbenne s 9
SAFELY PIECAULIONS. ...ttt bbbt bbbt bbbt e st e s e e s be et b ne e 9
1.- INSTALLATION MANUAL . ....ottitittite ittt sttt tesbesbessestaesaensesaessesbessesseasannens 10
1.1.- Parts and COMPONENTS .....ccviiieiieeiieie st it este e e ste et e s e teeste s esbeesbe e e e sseesteeseesteesbeassesneesteenseaneesseensens 10
O T o gL T 7 - OSSR 11
1.3.- INSEAIATION & SEEUP ..ttt bbb 12
2.- OPERATION MANUAL ..ottt ittt sttt sttt b e st e tesbesbenbesbenrenneas 13
2.1 INAIVIAUAI COMPONENTS.......cueiieiteite ittt b bbbttt e et bbb b e eneas 13
2.2.- TOUCKH SCIBEIN ...ttt st et s et e et e e st e sbeeseeereesbeenteaneesseeneeareenseeneeas 14
Il =TT 0 (T |V (oo RSP RSR TP PP TRPRN 15
.= IMNUAT MOttt bbb bbbt s et e e e be st et b e nreenes 17
Com SNAMPEN BIAAES ...t bbbttt bbb 18
A.= MAINTENANCE IMIBINU ...ttt ettt b ettt e bt e s e st e s s et et e nbesbenbearenneas 20
R T @ L= L1 T [P S ROPSSN 22
(ol = o] o [T @011 1] Vo [P TSP PP URP U PRURURIN 23
2.4 .= IVTAINTENANCE. .....veteeteeteetietie ettt sttt ettt et et b e bt e be e st e s e e st et et e b e ke e beebe e bt e se e st entenbenbenbesbeabeareaneas 24
I I - 1| Y2 SRRSO 24
D1 WWBEKIY ...ttt bbb bbb bR bbbttt b bbbt ne s 24
(o Y [0 011 1 Y2 OSSR 24
3.m SERVICE IMAINUAL ..ottt ettt bbbt b e b e s et et e be st e besbesbenneaneas 25
IR 1= - oSSR 25
Programming ACTech SCL/SCM Drive (1393EBSA ONIY) ....ovoiviiiiiieececee e 26
Infeed Drive Motor Parameters Menu (INVL) ......ooiiiiiiiieii et 27
1393EBSA SPAre PAItS Kt .......iiiiiiiiieitiiteite ettt bbbttt sttt eneas 29
ASSEMDBIY Drawings & PArtS LISES .....cuviiiiiiiiiie ettt e e et e e reesnee s 30
11393EBSA Border SHEr/NO WINUEN ........coiiiieiieieee ettt 33
1389747 Touchscreen Cable ASSEMDIY ..o 34
1388549 Right Side DO0Or ASSEMBIY ......ooiiiiie it 35

1388550 Left Side DOOr ASSEMDIY.........oiiiiiie e 36




Technical Manual & Parts Lists

1388559 Door Stop/BUmpPer ASSEMDBIY .........oiiiiiiieiieie ettt sre e 37
1388415 SWIVEl ArM ASSEMDIY ... re e nre e 39
1388617 Electrical Back Panel ASSEMDIY .........cocuiiiiiiiii e 41
1388627 SUD Frame ASSEMDIY .....eiiiieiieie ettt et nre et reenre e e 43
1388276 Slitter Motor Drive ASSEMDBIY.........coi it sre e 44
1388317 TOP ROIET ASSEMDIY ...t 45
1388331 Infeed ROIl Drive ASSEMDBIY ......cc.oiiiiiiieee e 46
1388333 Border lift RO ASSEMDIY .......ociiiie ettt sre e 47
1388343 Outfeed Drive RO ASSEMDIY.........coiiiiiciece ettt nre e 48
1388444 Outfeed MOTOr ASSEMDIY ........oiiiiiiiiii bbb eneas 49
1388680 PNeUMALIC ASSEMDIY ........oiiiiiieie et e st e et e esteeneereenreeee s 51
1389860 Split Shaft SHEter ASSEMDBIY ........cccviiiee et re e 52
1393149 SHEEr ASSEIMDIY .....eiiiitiiieee bbbttt be e 53
1389078 X CUL MALEITAL SENSOT .....vvivieeieiecie sttt sttt s et ettt sbenrenneas 54
1388578 Dancer ROIEr ASSEMDIY ......ccuvciiiieie ettt e s teesre s e e sreete s 55
1388572 DANCET ASSEIMDIY ...ttt bttt bbbttt nb e i 57
1493226 Edge GUIde ASSEMDIY..........ciiiieiie ittt et nre e 58
1389896 Slitter Sharpener ASSEMDIY..........civiii et sre e s raesreeee s 59
1393-KIT06 Weighted Slitter Bar ASSEMDBIY ........cviiiiiiiiiie e 60
1389884 Slitters Sharpener ASSEMDIY .........c.cii it e e e 61
1393160 REAN GUANT .....c.veveieitieieetieiieie ettt et sttt b e e s e e b e be et e e be e b e e neen e ente b e besbenbenrenneas 62
1393676 ENCOUET ASSEMDIY ...t bbbttt nbe b beeneas 63
1389794 Encoder Cable ASSEMDIY ......c.eciiiieie ettt et e et sreereeraenreeae s 64
1393EBSA-PD PNeUMALtiC DIAQIAM .......ccviiieiiicieciiccte ettt ettt ettt teesteesaesnaesteesresraesreeeens 66
1393EBSA-WDL1 WiriNG DIBQIAM .....cuviiitiitiiieiie ettt bttt n bbb nbe i 67
1393EBSA-WD2 WiriNG DIAGIAM .....ccveeieiieiie ettt ettt sraeste e s taesteasaessaesteesnesnaesreeeens 68
1393EBSA-WD3 WiriNG DIAGIAM .....ccviiiiiieiieeie ettt st ste e saaeste e s taesbeesaesneesteesnessaesseeeens 69
1393EBSA-WD24 WiriNG DIAQIAM ....couviiitiitiiieiti ettt sttt e s bbb nbe i 70
1393EBSA-WD5 WiriNG DIAGIAM .....ccvieieiieiee ettt ettt saa et taesteesaesneesteesnesnaesreenens 71
1393EBSA-WDG6 WING DIAQIAM .....ccuviiiieiie ettt sttt e e be e st e beesraeabeeanaeenreeas 72
1393EBSA-WD7 WiriNG DIAQIAM ....ccuviiiitiitiiiesitetieieie ettt b bttt nb bbb sbeeneas 73
1393EBSA-WD8 Wiring Diagram 1 0f 12.......cccoiiiiiieiie ittt 74
1393EBSA-WD8 Wiring DIagram 2 0F 12.......ccviiiiiiieiie ettt sras e na e 75
1393EBSA-WD8 Wiring Diagram 3 0F L12........cciiiiiiieieieie et 76
1393EBSA-WD8 Wiring Diagram 4 0f 12.......ccuiiiiiiie ittt ne e 77
1393EBSA-WD8 Wiring DIagram 5 0f 12.......cccviiiiiie ettt ne e 78

1393EBSA-WD8 Wiring Diagram 6 OF 12.........ccociiiiiiiiiieiisiisesieee et 79




Technical Manual & Parts Lists

1393EBSA-WD8 Wiring DIagram 7 OF L12........ccuiiiiiiiieiie ettt 80
1393EBSA-WD8 Wiring Diagram 8 OF L12........ccviiiiiiiie et sne e 81
1393EBSA-WD8 Wiring Diagram 9 OF 12........ccci it 82
1393EBSA-WD8 Wiring Diagram 10 OF 12........cccciiiiiiiiiiiiieseeeeee e 83
1393EBSA-WD8 Wiring Diagram 11 OF 12......ccccciiiieiiiie ittt 84

1393EBSA-WD8 Wiring Diagram 12 Of 12........cccciiiiiiiiiiiiieieiee e 85




Technical Manual & Parts Lists

Important Safety Instruction

This part of the Instruction Material is provided for the safe use of your equipment.

It contains important information to help work safely with the unit and describes the
dangers inherent in machinery. Some of these dangers are obvious, while others are
less evident.

Mandatory Information

All persons operating and/or working on the 1393EBSA Border Slitter should read and understand all
parts of the Safety Instructions. This applies, in particular, for persons who only operate and/or work on
the unit occasionally (e.g. for maintenance and repair). Persons who have difficulty reading must receive
particularly thorough instruction.

Scope of the Instruction Material

The Instruction Material comprises:
Safety information
Operator Instructions
Electrical and Pneumatic diagrams
And may also include;
e A list of recommended spare parts
e Instruction Manual(s) for components made by other manufacturers
e The layout and installation diagram containing information for installation

Intended Use

Our machines are designed and built in line with the state of the art and the accepted safety rules.
However, all machines may endanger the life and limb of their users and/or third parties and be damaged
or cause damage to other property, particularly if they are operated incorrectly or used for purposes
other than those specified in the Instruction Manual.

Exclusion of Misuse

Non-conforming uses include, for example, using the equipment for something
other than it was designed for, as well as operation without duly installed safety
equipment. The risk rests exclusively with the end user.

Conforming use of the machine includes compliance with the technical data,
information and regulations in all parts of the complete Instruction Material, as
well as compliance with the maintenance regulations. All local safety and
accident prevention regulations must also be observed.




Technical Manual & Parts Lists

Liability

The machine should only be operated when in perfect working order, with due regard for safety and the
potential dangers, as well as in accordance with the Instruction Material. Faults and malfunctions
capable of impairing safety should be remedied immediately. We cannot accept any liability for personal
injury or property damage due to operator errors or non-compliance with the safety instructions
contained in this booklet. The risk rests exclusively with the end user.

The Instruction Material should always be kept near the machine so that it is accessible to all concerned.

The local, general, statutory and other binding regulations on accident prevention and environmental
protection must also be observed in addition to the Instruction Material. The operating staff must be
instructed accordingly. This obligation also includes the handling of dangerous substances and
provision/use of personal protective equipment.

The Instruction Material should be supplemented by instructions, including supervisory and notification
duties with due regard for special operational features, such as the organization of work, work
sequences, the personnel deployed, etc.

The personnel's awareness of the dangers and compliance with the safety regulations should be checked
at irregular intervals.

Choice and Qualification of Personnel

Ensure that work on the machine is only carried out by reliable persons who have been appropriately
trained for such work - either within the company, by our field staff or at our office - and who have not
only been duly appointed and authorized, but are also fully familiar with the local regulations. Work on
the machine should only be carried out by skilled personnel, under the management and supervision of a
duly qualified engineer.

This not only applies when the machine is used for production, but also for special work associated with
its operation (start-up and maintenance), especially when it concerns work on the hydraulic or electrical
systems, as well as on the software/serial bus system.

Training

Everyone working on or with the machine should be duly trained and informed with regard to correct
use of the safety equipment, the foreseeable dangers which may arise during operation of the machine
and the safety precautions to be taken. In addition, the personnel should be instructed to check all safety
mechanisms at regular intervals.

Responsibilities

Clearly define exactly who is responsible for operating, setting-up, servicing and repairing the machine.
Define the responsibilities of the machine operator and authorize him to refuse any instructions by third
parties if they run contrary to the machine's safety. This applies in particular for the operators of
machines linked to other equipment. Persons receiving training of any kind may only work on or with
the machine under the constant supervision of an experienced operator. Note the minimum age limits
permitted by law.




Technical Manual & Parts Lists

A Word to the Operator

The greatest danger inherent in our machines:
is that of fingers, hands or loose clothing being drawn into a machine by live, coasting or rotating tools
or assemblies or of being cut by sharp tools or burned by hot elements.

ALWAYS BE CONSCIOUS OF THESE DANGERS!

Safety Equipment on the Machines

All machines are delivered with safety equipment, which shall not be removed or
bypassed during operation.

The correct functioning of safety equipment on machines and systems should be

checked every day and before every new shift starts, after maintenance and repair
. work, when starting up for the first time and when restarting (e.g. after prolonged

=4 shutdowns).

If safety equipment has to be dismantled for setting-up, maintenance or repair work, such safety
equipment shall be replaced and checked immediately upon completing the maintenance or repair work.
All protective mechanisms shall be fitted and fully operational whenever the machine is at a standstill or
if it has been shut down for a longer period of time.

Damage

If any changes capable of impairing safety are observed in the machine or its mode of operation, such as
malfunctions, faults or changes in the machine or tools, appropriate steps must be taken immediately, the
machine switched off and a proper lockout tagout procedure followed. The machine should be examined
for obvious damage and defects at least once per shift. Damage found shall be immediately remedied by
a duly authorized person before resuming operation of machine.

The machine should only be operated when in perfect working order and when all protective
mechanisms and safety equipment, such as detachable protective mechanisms, emergency STOP
systems, etc. are in place and operational.

Faults or Errors

The machine must be switched off and all moving or rotating parts allowed to come to a standstill and
secured against accidental restart before starting to remedy any faults or errors.

Signs on the Machine

Safety and danger signs on the machine should be observed and checked at regular intervals to ensure
that they are complete and undamaged. They should be clearly visible and legible at all times.

Clothing, Jewelry, Protective Equipment

Long loose hair, loose-fitting clothes, gloves and jewelry, including rings, should be avoided in order to
avoid injuries due to being caught, drawn in and wound up inside the machine.




Technical Manual & Parts Lists

Protective Eyewear

Protective eyewear that has been tested by the local authorities should be worn
whenever there is a possibility of loose or flying objects or particles such as when
cleaning the machine with compressed air.

i

Tools

Always count the number of tools in your possession before starting work on the machine. This will
allow you to check that no tools have been left behind inside the machine. Never leave a tool in the
machine while working.

Oils, Lubricants, Chemicals
Note the applicable safety regulations for the product used.

No Smoking, Fire, Explosion Hazard

Smoking and open flame (e.g. welding work) should be prohibited in the production area due to the risk
of fire and explosions.

Workplace

A clear working area without any obstructions whatsoever is essential for safe operation of the machine.
The floor should be level and clean, without any waste.

The workplace should be well lit, either by the general lighting or by local lights.

Emergency STOP

The emergency STOP buttons bring all machine movements to a standstill. Make sure you know exactly
where they are located and how they work. Try them out. Always ensure easy access to the nearest
emergency STOP button while working on the machine.

First Aid

1. Keep calm even when injured.

2. Clear the operator from the danger zone. The decision of what to do and whether to seek
additional assistance rests entirely with you, particularly if someone has been trapped.

3. Give First Aid. Special courses are offered by such organizations as the employers' liability
insurance association. Your colleagues should be able to rely on you and vice versa.

4. Call an ambulance. Do you know the telephone numbers for the ambulance service, police and
fire service?




Technical Manual & Parts Lists

Important Notices

Reporting and Fighting Fires

Read the instructions posted in the factory with regard to reporting fires and the emergency exits. Make
sure you know exactly where the fire extinguishers and sprinkler systems are located and how they are
operated. Pass on the corresponding information to the firemen when they arrive. Ensure there are
enough signs to avoid fire hazards.

The following fire extinguishers may be used:

- Dry powder extinguishers, ABC fire-extinguishing powder.

- Carbon dioxide fire extinguishers to DIN 14461 for electronic components. Great care must be
exercised when using carbon dioxide fire extinguishers in confined, badly ventilated rooms (see DIN
14406 and 14270).

Isolate the machine from the power supply if a fire breaks out. Do not use water on burning electrical
parts until it is absolutely certain that they have been completely disconnected from the power supply.
Burning oils, lubricants, plastics and coatings on the machine can give off gases and vapors that may be
harmful to your health.

A qualified person should be consulted to repair the damage after a fire.

Electrical Power Supply

Before undertaking any maintenance or repair work on the machine, switch off the
electrical power to the machine at the main source and secure it with a padlock so
that it cannot be switched on again without authorization.

In practice, this may mean that the technician, electrician and operator all attach
their own padlock to the master switch simultaneously so that they can carry out

. their work safely. Locking extension plates should be available for multiple locks if
4 required. The primary purpose for a lockout/tagout procedure is to protect workers
from injury caused by unexpected energizing or start-up of equipment.

Energy sources (electrical/pneumatic/hydraulic, etc.) for the equipment shall be turned off or
disconnected and the switches locked or labeled with a warning tag. It is the responsibility of the
employer to establish control procedures. Follow lockout/tagout procedures before, setup and/or any
service or maintenance work is performed, including lubrication, cleaning or clearance of jams.

Caution: The machine is still not completely de-energized even when the master
switch is off.

- Electricity - The machine is always isolated from the electrical power supply whenever the master
switch has been switched off. However, this does not apply for the power supply in the control cabinet,
nor for equipment that does not draw its power via the master switch.

- Pneumatic / hydraulic energy - Almost all our machines carry compressed air. In addition to switching
off the master switch, the air supply must also be disconnected and the machine checked to ensure it is
depressurized before starting any work on the machine; otherwise the machine may execute
uncontrolled movements.




Technical Manual & Parts Lists

- Kinetic energy - Note that some motors or spindles, for example, may continue to run or coast run on
after being switched off.

- Potential energy - Individual assemblies may need to be secured if necessary for repair work.

Delivery of the Machine /Packaging

Note any markings on the packaging, such as weights, lifting points and special information. Avoid
temperature fluctuations. Condensation may damage the machine.

Transport Damage

The packaging and machine must immediately be examined for signs of damage in transit. Such damage
must be reported to the shipper/transporter within the applicable time limits. Contact Atlanta Attachment
Company and/or your transport insurer immediately, if signs of damage are visible. Never operate a
damaged machine.

Interim Storage

If the machine has to be stored temporarily, it must be oiled or greased and stored in a dry place where it
is protected from the weather in order to avoid damage. A corrosion-inhibiting coating should be applied
if the machine has to be stored for a longer period of time and additional precautions taken to avoid
corrosion.

Transporting the Machine

Disconnect the machine from all external connections and secure any loose assemblies or parts. Never
step under a suspended load. When transporting the machine or assemblies in a crate, ensure that the
ropes or arms of a forklift truck are positioned as close to the edge of the crate as possible. The center of
gravity is not necessarily in the middle of the crate. Note the accident prevention regulations, safety
instructions and local regulations governing transport of the machine and its assemblies.

Only use suitable transport vehicles, hoisting gear and load suspension devices that are in perfect
working order and of adequate carrying capacity. Transport should only be entrusted to duly qualified
personnel.

Never allow the straps to rest against the machine enclosure and never push or pull sensitive parts of the
machine. Ensure that the load is always properly secured. Before or immediately after loading the
machine, secure it properly and affix corresponding warnings.

All transport guards and lifting devices must be removed before the machine is started up again. Any
parts that are to be removed for transport must be carefully refitted and secured before the machine is
started up again.

Workplace Environment

Our machines are designed for use in enclosed rooms: Permissible ambient temperature approx. 5 - 40
°C (40 - 104 °F). Malfunctions of the control systems and uncontrolled machine movements may occur
at temperatures outside this range.

Protect against climatic influences, such as electrostatic charges, lightning strikes, hail, storm damage,
high humidity, salinity of the air in coastal regions.




Technical Manual & Parts Lists

Protect against influences from the surroundings: no structure-borne vibrations, no grinding dust, or
chemical vapors.

Protect against unauthorized access.

Ensure that the machine and accessories are set up in a stable position.

Ensure easy access for operation and maintenance (Instruction Manual and layout diagram); also verify
that the floor is strong enough to carry the weight of the machine.

Local Regulations

Particular attention must be paid to local and statutory regulations, etc. when installing machines and the
plant (e.g. with regard to the specified escape routes). Note the safety zones in relation to adjacent
machines.

Maintenance

General Safety Instructions

The machine shall be switched off, come to a standstill and be secured so that it cannot be switched on
again inadvertently before starting any maintenance work whatsoever. Use proper lockout/tagout
procedures to secure the machine against inadvertent startup.

Remove any oil, grease, dirt and waste from the machine, particularly from the connections and screws,
when starting the maintenance and/or repair work. Do not use any corrosive-cleaning agents. Use lint-
free rags.

Retighten all screw connections that have to be loosened for the maintenance and repair work. Any
safety mechanisms that have to be dismantled for setting-up, maintenance or repair purposes must be
refitted and checked immediately after completing the work.

Maintenance, Care, Adjustment

The activities and intervals specified in the Instruction Manual for carrying out adjustments,
maintenance and inspections must be observed and parts replaced as specified.

All hydraulic and pneumatic lines should be examined for leaks, loose connections, rubbing and damage
whenever the machine is serviced. Any defects found must be remedied immediately.

Waste, Disassembly, Disposal

Waste products should be cleared from the machine as soon as possible as not to create a fire hazard.
Ensure that fuels and operating lubricants, as well as replacement parts are disposed of in a safe and
ecologically acceptable manner. Note the local regulations on pollution control.

When scrapping (disassembling) the machine and its assemblies, ensure that these materials are disposed
of safely. Either commission a specialist company familiar with the local regulations or note the local
regulations when disposing of these materials yourself. Materials should be sorted properly.




Technical Manual & Parts Lists

Repair

Replacement Parts

We cannot accept any liability whatsoever for damage due to the use of parts made by other
manufacturers or due to unqualified repair or modification of the machine.

Repair, Electrical

The power supply must be switched off (master switch off) and secured so that it cannot be switched on
again inadvertently before starting any work on live parts.

Those parts of the machine and plant on which inspection, maintenance or repair work is to be carried
out must be isolated from the power supply, if specified. The isolated parts must first be checked to
determine that they are truly de-energized before being grounded and short-circuited. Adjacent live parts
must also be isolated.

The protective measures implemented (e.g. grounding resistance) must be tested before restarting the
machine after all assembly or repair work on electric parts.

Signal generators (limit switches) and other electrical parts on the safety mechanisms must not be
removed or bypassed. Only use original fuses or circuit overloads with the specified current rating. The
machine must be switched off immediately if a fault develops in the electrical power supply.

The electrical equipment of our machines must be checked at regular intervals and any defects found
must be remedied immediately.

If it is necessary to carry out work on live parts, a second person should be on hand to operate the
emergency OFF switch or master switch with voltage release in the event of an emergency. The working
area should be cordoned off and marked by a warning sign. Only use electrically insulated tools.

Ventilation/Hazardous Gases

It is the end users responsibility to ensure adequate ventilation is provided to exhaust any and all
noxious or hazardous gases that may be present in the working environment.

Hydraulic and Pneumatic Systems

Work on hydraulic or pneumatic equipment shall only be carried out by persons with training,
knowledge and experience of hydraulic systems. Pressure lines shall be depressurized before starting
any repair work.

General Liability

Liability for machine damage and personal injury is extinguished completely if any unauthorized
conversions or modifications are undertaken. The machine must not be modified, enlarged or converted
in any way capable of affecting safety without the manufacturer's prior approval.

Starting Machine Movements
Read the Instruction Manual carefully to establish which keys and functions start machine movements.

8



Technical Manual & Parts Lists

A Word to the End User

The end user has sole responsibility to enforce the use of safety procedures and guards on the machine.
Any other safety devices or procedures due to local regulations should be should be retrofitted in
accordance to these regulations and/or the EC Directive on the safety of machines.

Operator’s position must always be readily accessible. Escape routes must always be kept clear and
safety areas should be identified.

Safety Precautions

Safety should be a constant concern for everyone. Always be careful when working with this equipment.
While normal safety precautions were taken in the design and manufacture of this equipment, there are
some potential safety hazards.

Everyone involved with the operation and maintenance of this equipment should read and follow
the instructions in this manual.

Operate the equipment only as stated in this manual. Incorrect use could cause damage to the
equipment or personal injury.

It is the owner’s responsibility to make certain that the operator reads and understands this
manual before operating this equipment. It is also the owner’s responsibility to make certain that
the operator is a qualified and physically able individual, properly trained in the operation of this
equipment.

Specific safety warning decals are located on the equipment near the immediate areas of potential
hazards. These decals should not be removed or obliterated. Replace them if they become non-readable.

« ALWAYS keep safety shields and covers in place, except for servicing.

« ALWAYS operate equipment in daylight or with adequate working lights.

» Follow daily and weekly checklists, making sure hoses are tightly secured and bolts are
tightened.

+ ALWAYS watch and avoid holes or deep depressions.

« ALWAYS wear adequate eye protection when servicing the hydraulic system and battery.

* NEVER operate a poorly maintained machine.

« NEVER allow persons to operate this machine without proper instruction.

» NEVER put hands or feet under any part of the machine while it is running.

« NEVER attempt to make any adjustments or repairs to the machine while running. Repairs or
maintenance should be performed by trained personnel only.

« NEVER work under the machine unless it is safely supported with stands, blocks or a hoist and
blocks.

* NEVER touch hot parts of machine.




AN

Technical Manual & Parts Lists

1.- INSTALLATION MANUAL

It is important that the machine operator read this manual and is familiar with all the functions

and safety concerns of the unit before operating.

1.1.- Parts and Components

1.- Material Exit Sensor
2.- Dancer Bar Asm

3.- Nudge Tool

4,5.- Slitter Pulley

6.- Motor Mount

6.- Discharge Plate
8,9,11.- Discharge Support
10.-Gearmotor

12.-Swivel Arm Asm
13,14.- Center Support

15.- Plate

16.- Electrical Panel

17.- Solenoid Asm

18.- Knife Sharpen Reg.
19.- Button Assembly
20.- Slitter Shaft Asm
21.- End Mount Asm
22.- 30MM Shaft

23.- 30MM Tube Support
24.- Slitter Sharpen Asm

25.- Rear Guard

26.- Dancer Bar Sensor
27.- Grabber Tool

28.- Encoder Asm

36.- Machine Frame
37.- Power Disconnect
38.- Ground Terminal
39.- Disconnect Handle
40.- Slitter Motor

41.- Slitter V-Belt

10



Technical Manual & Parts Lists

1.2.- Technical Data

SPECIFICATIONS

Max cutting thickness (inch) 11/2" (Compressed)
Min cutting thickness (inch) 1/4"

Max cutting width (inch) 102

Min cutting width (inch) N/A

Max length (inch) 84

Min length (inch) IN/A
Voltage {v/ph/hz) 220V 3PH 50/60HZ
Current (amps} 20

Air pressure (psi} 80

Air consumption (cfmy) 3
Shipping Weight (Ibs) 5200
Shipping Dimensicns (w/l/h, Inch) 144 x 65 x 78

PRODUCTION

- 160" ——— =

BD!!

Foot Print

11



Technical Manual & Parts Lists

1.3.- Installation & Set Up

é It is important that the machine operator read this manual and is familiar with all the functions
and safety concerns of the unit before operating

1.- Unpack the machine frame and install it with help of crane and forklift.
2.- Remove any shipping straps from machine.

3.- Inspect the machine for any damage that may have occurred during shipping. If damage is found,
report this immediately to your supervisor. Document the damage and provide details and photographs.

4.- Install the rollers onto the frame and be sure they can rotate freely.

5.- Install the back safety guard onto the frame.

6.- Adjoin the inner and outer board and install onto the frame, adjust them to in one plane.
7.- Adjust all rollers to be sure the midlines of them are parallel.

8.- Connect power source and compressed air.

A 9.- Provide a 220VAC, single phase, 20 Amp

A 10.- Provide 3/8" air supply line (80 PSI).

12



AN

Technical Manual & Parts Lists

2.- OPERATION MANUAL

It is important that the machine operator read this manual and is familiar with all the functions

and safety concerns of the unit before operating

2.1 Individual components

a.- Main Power

It is located below the touch screen panel. Is the main
power switch % turn to the right will supply power to the
machine. This switch has provision to lockout the power
when performing maintenance.

b.- Emergency Stop

There are red push buttons located in 4 places around the
machine. After pushing it the machine will be
disconnected from the energy source. You will need to
turn the knob 1/8 revolution before reactivating the power

c.- Touch Screen / Control
1.- Emergency Stop - This button serves the same

function as the other 3 red “E-Stop” push buttons located | ;

on each of the four corners of the machine.

2.- Power Off — Push off button for turning off power to
the control panel and the machine.

3.- Power On — Activates main power to the control panel
and machine (not control power)

13



>

% [>

Technical Manual & Parts Lists

2.2.- Touch Screen

Main Menu
It is displayed at the star up of the machine. Press |t 1393B8A
any of the buttons on the screen and you will be

transferred to the following sub-menus

BORDER MODE
Press this button to access the auto border cutting
mode & menu page

MANUAL MODE

Press this button to access the manual border !

cutting & menu page POWER
OFF

SHARPEN BLADES
Press this button to access the slitter blade sharpening mode & menu page

TIMER SETTINGS MENU
Press this button to access the maintenance mode & menu page

CONTROL POWER START
Press this button to energize the control power to the machine

POWER OFF / POWER ON
This is an indicator to show when the control power is energized (Not a Button)

PRESS POWER START
This indicator message will be displayed only when control power is de-energized

CONTROL POWER OFF
Press this button to de-energize all the control power to the machine.
(PLEASE NOTE: THIS IS NOT THE SAME AS THE MAIN POWER)

OPEN IN FEED ROLLER

Press this button to open the main top infeed roller. Mainly used when loading material into the
machine. (MAKE SURE THE DANCER BAR IS AT THE BOTTOM POSITION SO MATERIAL IS

NOT PULLED OUT OF THE MACHINE WHEN THIS ROLLER IS OPENED.)

CLOSE INFEED ROLLER
Press this button to close the main top infeed roller.
(PLEASE NOTE: USE CAUTION WHEN CLOSING THIS ROLLER)

14



Technical Manual & Parts Lists

a.- Border Mode

Starting at Main Menu
e Select BORDER MODE ‘
from the Main Menu screen BECRDER CUTTING MENU
e After pressing BORDER MODE from the
main menu, you will arrive at the border cutting
menu.

The Border Cutting Menu consists of three input boxes
on the left hand side of the screen. These boxes are
used to enter and display production data.

e YARDAGE REQUIRED

The quantity of material needed to cut is
displayed (displayed in yards) Data can be
entered by touching this box. (Max Setting:
999.9 yards) Pressing the number box you will
get a keyboard were you can change the
numbers of yards to be produced. It is
important to note that the machine will
automatically stop at the desired length of
border. To deactivate the measuring function
set the quantity to zero.

e YARDAGE PRODUCED
The quantity of material already produced
during the current order. ;
Data can be entered or corrected by touching
this data field box.

e TOTAL YARDS PRODUCED
The TOTAL quantity of material produced.
(Accumulated Quantity)

e CLEARTOTALS MENU
Displays a sub-menu that allows the resetting of
production data.

15



Technical Manual & Parts Lists

PLEASE NOTE: After selecting a number field a number pad will come up. Enter the desired number
and select [ENT] button when finished. The keyboard will then disappear and return to the border
cutting menu. The entered data will then be displayed in the box.

BLADE ADJUST START BORDER CUTTING MENU
When you press this button the slitters will
disable and the material will feed forward until
the dancer bar reaches the upper sensor. At
this position the operator will have access via
the front access doors to reposition the slitter
blades as desired. Note: When the access
doors are opened the power will automatically
shut off to the motors to prevent any possibility
of the power being inadvertently turned on to
the slitters while the operator is making
adjustments.

BLADE ADJUST FINISH

When the operator is finished adjusting the blades he/she will have to reset the power on button
in the Main Menu to re-energize the panel. Once the power is on, press Border Mode. In the
Border Mode select Blade Adjust Finish and the material will reverse feed until the dancer bar
returns to the middle position. Note: if it is necessary to feed more material through to get back
to where the slitters were reset this will have to be done in the Manual mode.

MAIN MENU
Return to Main Menu screen

PRESS POWER START
This indicator message will be displayed only when control power is de-energized

RUN

Press this button to start border cutting in the automatic mode. The machine will start cutting
border and winding the material and will not stop until the YARDAGE REQUIRED quantity is
reached or the [STOP] button is pressed.

STOP
Press this button to stop the automatic border cutting mode. The machine will stop cutting and
the winder will stop.

16



Technical Manual & Parts Lists

b.- Manual Mode
Starting at Main Menu

The Manual Mode Menu consists of four buttons that
allow the user to cut border manually or to jog the feed
roller and winder as needed.

=V

AN\

( MANUAL MODE MBNU

Select MANUAL MODE

from the Main Menu screen

After pressing MANUAL MODE from the
main menu, you will arrive at the manual mode
menu

PRESS POMER START

RETUEM T0 MAIM MEM

MANUAL FEED & BOARDER CUT

Press this button to manually feed and cut border at normal feed rate. For safety issues, please
hold button for more than 3 seconds to start manual border slitting. The feed rate is the same as
if operation in auto border cut mode.

(PLEASE NOTE: USE EXTREME CAUTION, SLITTER BLADES WILL OPERATE IN THIS
MODE.)

MANUAL JOG REVERSE FEED
Press this button to manually jog the feed roller in the reverse direction. The feed rate will be
slower when using the JOG buttons. The slitter blades will not turn on when using this button.

MANUAL JOG FORWARD FEED
Press this button to manually jog the feed roller in the forward direction. The feed rate will be
slower when using the JOG buttons. The slitter blades will not turn on when using this button.

PRESS POWER START
This indicator message will be displayed only when control power is de-energized

BACK
Press this button to return to the main menu screen.

17



Technical Manual & Parts Lists

A ¢ SHARPENER ACKNOWLEDGEMENT
This page will be display before entering the slitter EWTERING BLADE SHARPEW MODH
|

c.- Sharpen Blades

Starting at Main Menu
e Select SHARPEN BLADES from the Main Menu screen
After pressing SHARPEN BLADES from the main menu, you will arrive at the sharpen blades
menu.

The Sharpen Blades Menu consists of three sub-menus that allow the user to access the rear safety doors
and sharpen the slitter blades.

e SHARPEN SLITTER BLADES BL&D? HARPEN : MENU
Press this button to access the slitter blade ' '
sharpener warning and acknowledgement page.

e PRESS POWER START
This indicator message will be displayed only
when control power is de-energized

) E;Z\scslihis button to return to the main menu PRESS PUUER STHRT

screen RETURN TO MAIN MENU

blade sharpening page. Carefully read the DISABLES REAR GUARD SWITCHES!
warning and acknowledgement instructions. PLEASE PRESS THE CONTINUE BUTTO
T0 ACKMOWLEDGE SAFETY STATEMENT

Proceed by pressing the [RETURN] or
[CONTINUE] buttons. [RETURN] will bring you
back to the main sharpen blades menu.
[CONTINUE] will take you to the sub-menu that
will disable the rear safety guards and allow blade
sharpening.

e SHARPEN SLITTER BLADES
Press this button to start the slitter blade
sharpening cycle. The rear guards can be opened
when this menu is displayed.
(PLEASE NOTE: USE EXTREME CAUTION, :
A SLITTER BLADES WILL OPERATE IN THIS SHARPENER

MODE ) CYCLE STOP

RETURN

CAUTION!

18



Technical Manual & Parts Lists

e SHARPENER CYCLE STOP
Press this to stop the sharpening cycle.

REFR

e RETURN TO MENU
Press this button to return to the sharpen blades
menu screen.
DO NOT FORGET TO CLOSE THE REAR
A GUARDS BEFORE PRESSING THIS
BUTTON; OTHERWISE, THE CONTROL
POWER WILL BE TURNED OFF.

19



Technical Manual & Parts Lists

d.- Maintenance Menu

Starting at Main Menu

Select MAINT. MENU from the Main Menu screen.
After pressing MAINT. MENU from the main menu, you will arrive at the maintenance menu
screen.

The Maintenance Menu consists of 8 buttons that allow the user to manually operate air cylinders and
motors. The remaining buttons allow the user to access the PLC 1/0O monitoring page or return to the
main menu screen.

©
©

JOG INFEED ROLL FWD . MAITNTENANCE MBNU
Press this button to manually jog infeed roll
forward

JOG INFEED ROLL REV
Press this button to manually jog infeed roll
reverse

OPEN INFEED ROLL
Press this button to open the infeed roller

CLOSE INFEED ROLL
Press this button to close the infeed roller

LIFT BORDER ROLLER
Press this button to lift the border roll cylinders

LOWER BORDER ROLLER
Press this button to lower the border roll cylinders

JOG OUTFEED MOTOR
Press this button to manually jog the material outfeed motor.

JOG SLITTER BLADES

Press this button to manually jog the slitter blades motor.

(PLEASE NOTE: USE EXTREME CAUTION, SLITTER BLADES WILL OPERATE IN THIS
MODE.)

PRESS POWER START
This indicator message will be displayed only when control power is de-energized

20



Technical Manual & Parts Lists

BACK
Press this button to return to the main menu

screen. When leaving the maintenance menu, a W A R N I N (1 ’
warning screen will appear. Two options are I . : T ¥

given to exit or return to the maintenance menu.

BACK TO MAINT. MODE IF YOU LEFWE MRINTENANCE MODE
motor changed duting maintenance mode. ALL AR CYLINDERS WILL RESET! !

BACK TO MAIN MENU

will return all cylinders and motors to their
HOME state or power off condition and return to
the main menu screen.

I1/0 MONITOR CBELE INEUTE MONITTOR
Press this button access the PLC 1/0 monitor
screens. The first screen displayed after pressing
the [I/O MONITOR] button will be the PLC
inputs monitor. PLC inputs X0~X2F will be
displayed. This is useful when troubleshooting
machine issues.

PLC OUTPUTS

button will access the outputs page. PLC
outputs YO~Y2F will be displayed. Reference
the electrical drawings for further reference of
the PLC 1/O signal numbers.

BACK
button will return to the maintenance menu.

21



Technical Manual & Parts Lists

2.3.- Operating

It is important that the machine operator read this manual and is familiar with all the functions
and safety concerns of the unit before operating

A.- Turning ON

a.- Make Sure that the Main Power switch is on the
“ON” position

b.- Press the “ON” button on the Control Panel
Machine will show Atlanta Attachment logo and will
power ON

B.- Load the material

a.- With the machine ON, Press LOAD MATERIAL
IN FEED on the Main Menu CONTROL
b.- Press OPEN IN FEED ROLLER, POWER
c.- Open the safety doors You will be able to load (1L
material thought the machine. Follow the picture for a

correct loading of the material.

(=]
[lo—I

22



Technical Manual & Parts Lists

c.- Border Cutting

a.- Carefully adjust manually the cutting blades to
the right border width.

b.- Make sure machine is loaded with material and
all doors are close

C.-.- Press [CONTROL POWER START] from the
Main Menu Screen

d.- Press [BORDER MODE] on the same screen.
e.- Load the production required (Border quantity,
length, etc.)

f.- Press [RUN].

“ATTENTION “Never leaves the machine
unattended”

CONTROL

e

POWER POLIER

START | OFF

23



Technical Manual & Parts Lists

2.4.- Maintenance
a.- Daily

1.- Drain water from water trap in air pressure
regulator.

2.- Clean any lint or debris from around bearings,
blades and motors.

3.- Clean work area and check for any signs of
abnormality or wear.

b.- Weekly

1.- Clean dancer bar guide chains and sprocket.

2.- Clean lint and debris from inside machine around XCut
linear rail bearings and belt.

3.- Check for any areas of wear or potential problems.

c.- Monthly

1.- Thoroughly clean machine inside and out.

2.- Check condition of all drive belts.

3.- Check security of all blades.

4.- Check setting of blade sharpening stones.

5.- Clean threads from around all shafts and rollers.
6.- Clean cabinet cooling fan and filter.

7.- Check condition of dancer bar guide chain and
sprocket alignment on both sides..

8.- Check and grease pillow block bearings as needed. (Look for rust or flne metal particles)

24



Technical Manual & Parts Lists

3.- SERVICE MANUAL

It is important that the machine operator read this manual and is familiar with all the functions
and safety concerns of the unit before operating.

1.- Pneumatic

a.- Main air regulator
Determine the pressure for the whole machine.
(Factory adjustment 90 psi)

b.- Blade Sharpeners.
Control the reassure of the blade sharpeners.
(Factory adjustment 30 psi)

c,- Infeed Roll regulator. Control de pressure of
the top in feed roll.
(Factory adjustment 20 to 40 psi)

fi]
iz
o]
fiicz]

L

25



Technical Manual & Parts Lists

Programming ACTech SCL/SCM Drive (1393EBSA Only)

The drive is already pre-programmed** with settings specifically for the 1393EBSA Unit
by Atlanta Attachment Co. These settings are listed in the chart on the following page.
Password protection is currently disabled so that control of the parameters is immediately
available to the user. After the controller settings have been "fine tuned", you can use
parameter 44 to set a password value between 1-999 to "lock" the control setting for the
motors.

The buttons and display on the front of the motor controller can be used to change any
specific parameter. Pressing the mode button will take you to the last parameter viewed.
Parameters are designated with a "P" as the first character on the display. The arrow up
and arrow down buttons will scroll through to the desired parameter. Pressing "Mode"
displays the current parameter setting (point "above" decimal point blinks). This setting
can be changed by using the arrow up and arrow down buttons. When the desired setting
is found press the mode button to store the new value. This will store the new value and
exit the program mode. To change another parameter value, press the mode key again
and repeat the procedure.

**In the event the controller has not been pre-programmed by AAC, the default password
from the factory is 225.

Every SCL/SCM Series drive has an Electronic Programming Module (EPM) installed on the
main control board. The EPM stores the user’s parameter settings and special OEM default
settings (if programmed). The EPM is removable, allowing it to be installed in another
drive for quick set-up. For example, if a drive is being replaced with a new one, the EPM
can be taken out of the first drive and installed in the new drive. Downtime is minimized
because the new drive does not require programming - it is ready to run when the EPM is
installed.

NOTE: The drive will not operate without the EPM installed. The drive will display “F1” if
the EPM is missing or damaged.

WARNING!

Do not remove the EPM while power is applied to the drive. Damage to the EPM
and/or drive may resulit.

See tables on following pages...

26



Technical Manual & Parts Lists

Infeed Drive Motor Parameters Menu (INV1)

AAC custom setting shown in last column.

NO.

PARAMETER NAME

RANGE OF ADJUSTMENT

FACTORY
DEFAULT

AAC
SETTING

01

LINE VOLTAGE

High (01), LOW (02)

HIGH (01)

02

02

CARRIER
FREQUENCY

4kHz (01), 6kHz (02), 8 kHz (03), 10 kHZ
(04)

6 kHZ (02)

04

03

START METHOD

NORMAL (01), START ON POWER UP
(02),

START WITH DC BRAKE (03),

AUTO RESTART WITH DC BRAKE (04),
FLYING RESTART 1 (05),

FLYING RESTART 2 (06),

FLYING RESTART 3 (07)

NORMAL (01)

04

STOP METHOD

COAST (01), COAST W/ DC BRAKE (02),
RAMP (03), RAMP W/ DC BRAKE (04)

COAST (01)

04

05

STANDARD SPEED
SOURCE

KEYPAD (01), PRESET #1 (02), 0-10VDC
(03), 4-20mA (04)

KEYPAD (01)

02

06

RELAY OUTPUT

NONE (01), RUN (02), FAULT (03),
INVERSE FAULT (04), FAULT LOCKOUT
(05), AT SET SPEED (06), ABOVE PRESET
#3 (07), CURRENT LIMIT (08), AUTO
SPEED (09), REVERSE (10)

NONE (01)

06

10

TB-13A FUNCTION
SELECT

NONE (01), 0-10 VDC (02), 4-20 mA
(03), PRESET SPEED #1 (04), START
FORWARD (05), RUN REVERSE (06),
START REVERSE (07), EXTERNAL FAULT
(08), INVERSE EXT FAULT (09),
AUXILARY STOP (10), ACCEL/DECEL #2
(11)

NONE (01)

06

11

TB-13B FUNCTION
SELECT

NONE (01), 0-10 VDC (02), 4-20 mA
(03), PRESET SPEED #2 (04), DECREASE
FREQ (05), START FORWARD (06), JOG
FORWARD (07), JOG REVERSE (08),
EXTERNAL FAULT (09), INVERSE EXT
FAULT (10), AUXILARY STOP (11),
ACCEL/DECEL #2 (12), REMOTE KEYPAD
(13)

NONE (01)

04

27




Technical Manual & Parts Lists

TB-13E INPUT
FUNCTIONS

NONE (01), 0-10 VDC (02), 4-20 mA
(03), PRESET SPEED #3 (04), INCREASE
FREQ (05), START FORWARD (06),
EXTERNAL FAULT (07), INVERSE EXT
FAULT (08), AUX STOP (09),
ACCEL/DECEL #2 (10),

12 | TB-13 OUTPUT NONE (01)
FUNCTIONS RUN (11), FAULT (12), INVERSE FAULT
(13), FAULT LOCKOUT (14), AT SET
SPEED (15), ABOVE PRESET #3 (16),
CURRENT LIMIT (17), AUTO SPEED (18),
REVERSE (19), DYNAMIC BRAKING (20),
OTHER
FUNCTIONS REMOTE KEYPAD (21)
TERMINAL STRIP ONLY (01) TERMINAL
14 | CONTROL REMOTE KEYPAD ONLY (02) STRIP ONLY
(01)
16 | UNITS EDITING TENTHS OF UNITS (01), WHOLE UNITS WHOLE
(02) UNITS (02)
17 | ROTATION FORWARD ONLY (01), FORWARD 02
FORWARD AND REVERSE (02) ONLY (01)
19 | ACCELERATION 0.1 - 3600.0 SEC 20.0 SEC 1.0
TIME
20 | DECELERATION 0.1 - 3600.0 SEC 20.0 SEC 0.3
TIME
21 | DC BRAKE TIME 0.0 - 3600.0 SEC 0.0 SEC 0.5
22 | DC BRAKE 0.0 - 30.0% 0.0 % 1.0
VOLTAGE
23 | MINIMUM 0.0 - MAXIMUM FREQUENCY 0.0 Hz
FREQUENCY
MAXIMUM SCL = 50.0
24 | FREQUENCY MINIMUM FREQUENCY - 240 Hz Hz 80
SCM = 60.0
Hz
25 | CURRENT LIMIT 30 - 180 % 180 % 150
26 | MOTOR 30 - 100 % 100 %
OVERLOAD
SCL = 50.0
27 | BASE FREQUENCY | 25.0 - 500 Hz Hz 60
SCM = 60.0
Hz
28 | FIXED BOOST 0.0 - 30.0 % 1.0 % 20
29 | ACCEL BOOST 0.0 - 20.0 % 0.0 %
30 | SLIP 0.0 - 5.0 % 0.00%
COMPENSATION
31 | PRESET SPEED 0.0 - MAXIMUM FREQUENCY 0.0 Hz 60
32 | PRESET SPEED 0.0 - MAXIMUM FREQUENCY 0.0 Hz 35

28




Technical Manual & Parts Lists

33-37 0.0 0.0
38 SKIP BANDWIDTH | 0.0 - 10 Hz 0.0 Hz ---
39 SPEED SCALING 0.0 - 6500.0 0.0 ---
42 ACCEL/DECEL #2 0.1 - 3600.0 SEC 20.0 SEC ---
44 PASSWORD 000 - 999 225 *000
45 SPD AT MIN MINIMUM FREQUENCY - 999 Hz 0.0 Hz ---

SIGNAL
46 SPD AT MAX MINIMUM FREQUENCY - 999 Hz SCL = 50.0Hz ---
SIGNAL SCM =
60.0Hz
47 CLEAR HISTORY MAINTAIN (01), CLEAR (02) MAINTAIN ---
(01)
USER SETTINGS (01), OEM SETTINGS SCL = RESET
48 PROGRAM (02), RESET OEM (03), RESET 60 (04), 50 (05) ---
SELECTION RESET 50 (05), TRANSLATE (06) SCM = RESET
60 (04)
50 FAULT HISTORY (VIEW ONLY) (N/A) ---
51 SOFTWARE CODE (VIEW ONLY) (N/A)
52 DC BUS VOLTAGE (VIEW ONLY) (N/A)
53 MOTOR VOLTAGE (VIEW ONLY) (N/A)
54 LOAD VOLTAGE (VIEW ONLY) (N/A)
55 0-10 VDC INPUT (VIEW ONLY) (N/A)
56 4-20mA INPUT (VIEW ONLY) (N/A)
57 TB STRIP STATUS (VIEW ONLY) (N/A)
58 KEYPAD STATUS (VIEW ONLY) (N/A)

* PASSWORD IS SET TO “000” WHICH DISABLES THE PASSWORD FUNCTION

1393EBSA Spare Parts Kit

QTY |AAC PART# DESC.
1 AAE4V21008 VALVE,1/4" PORTED,24VDC
2 BBGER?205-25 BEARING,BALL,25MM B,CLAMP
2 CJ21100900 BLADE, SLITTER, 205MM OD
1 EEMC12B11 CONTACTOR,IEC,230VAC
1 EEMC32A22 CONTACTOR,IEC,230VAC
1 EENISQ18AN6X LIMIT SW SENSOR
1 EERM699V3011 RELAY,REPLACEMENT
1 EES1 CONTACT BLOCK,NO,500V,10A
1 EES2 CONTACT BLOCK,NC,500V,10A
1 FFEVN2000A SWITCH,LIMIT,ROLLER ARM,
1 FFSM312LVQ EYE FOR MATERIAL OUT
1 MM90S11B3 BORDER CUT MOTOR
4 Q-1720-30 SHARPENING STONES
1 2X5031 BELT FOR SLITTER DRIVE

29




Technical Manual & Parts Lists

Assembly Drawings & Parts Lists

The materials contained herein are confidential and proprietary information of Atlanta Attachment
Company. In addition to any confidentiality and non-disclosure obligations that currently exist between
you and Atlanta Attachment Company, your use of these materials serves as an acknowledgment of the
confidential and proprietary nature of these materials and your duty not to make any unauthorized use or
disclosure of these materials.

ﬂ One-Stop Shopping
For Expendable Replacement Parts for AAC & Other Bedding Equipment Suppliers
JUETIEN 1ol Free: 1-866-885-5100

PARIS DEROIT

R www.atlantapartsdepot.com ¢ sales@atlantapartsdepot.com

30



al & Parts Lists

Technical Manu

llllllllllllll

N\ O\ W R

31



Technical Manual & Parts Lists

32



Technical Manual & Parts Lists

11393EBSA Border Slitter/No Winder
AAC Drawing Number 9003066 Rev 1

NO. | QTY |PART # DESCRIPTION
1 1 1388415 SWIVEL ARM ASSEMBLY
2 2 1388510 LADDER, SHORT, 1393SPPC
3 1 1388549 SIDE DOOR ASSEMBLY, RH
4 1 1388550 SIDE DOOR ASSEMBLY, LH
5 2 1388555 DOOR LATCH
6 2 1388558 BOX,SAFETY SENSOR,DOOR
7 4 11388559 DOOR STOP/BUMPER ASM
8 2 1388592 BRACKET, REAR GUARD MINT
9 1 1388617 BACK PANEL ELECTRICAL ASM
10 1 1388627 1393EBSA SUB-FRAME ASM
11 1 1388680 PNUEMATIC ASSEMBLY
12 1 [1389605 PULLEY, SLITTER MOTOR
13 1 1389860 SLITTER ASBLY,SPLIT SHAFT
14 1 1389896 SLITTER SHARPENER ASBLY
15 1 [1389902 PLATE, TOUCHSCREEN MOUNT
16 1 |1393-KITO6 WEIGHTED SLITTER BAR ASM
17 1 1393160 REAR GUARD
18 1 1393676 ENCODER ASSEMBLY
20 | *AR [1393EBSA-LAB1 BACK PLATE, LABEL
20 | *AR [1393EBSA-PD DIAGRAM, PNEUMATIC
21 | *AR [1393EBSA-WD1 DIAGRAM, WIRING
22 | *AR [1393EBSA-WD2 DIAGRAM, WIRING
23 | *AR [1393EBSA-WD3 DIAGRAM, WIRING
24 | *AR [1393EBSA-WDA4 DIAGRAM, WIRING
25 | *AR [1393EBSA-WD5 DIAGRAM, WIRING
26 | *AR [1393EBSA-WD6 DIAGRAM, WIRING
27 | *AR [1393EBSA-WD7 DIAGRAM, WIRING
28 | *AR [1393EBSA-WDS8 DIAGRAM, WIRING
29 [*10FT|AATPWL1 WIRE LOOM, SLIT, .92" ID
30 1 |EEO07100SP072 CORD, FAN, 72" STRAIGHT
31 1 |EE194EE631753 63AMP DISCON
32 1 |EE194EE63PE GROUND TERMINAL
33 1 |EE194LHE6N175 DISCONNECT HANDLE,RED/YEL
34 3 |EE2AML4 OPERATOR, E-STOP,RED
35 1 |EE601612 GREY MULTI COND. CABLE
36 |[* 32FT|[EED78W308 DUCT, WIRE, 3/4X 3/4
37 |* 32FT|[EED78W332 DUCT, WIRE, COVER
38 [* 32FT|EEDC15X15 DUCT, WIRE, COVER
39 [* 32FT|EEDE15X15 DUCT, WIRE
40 6 |EES2 CONTACT BLOCK, NC
41 [* 50FT|FF822427 CABLE, SOOW,4X14AWG,600V
42 2 |FFE6930A SWITCH,INTEROCK,DOOR,SPDT
43 1 |MM1976K78 FAN, COOLING, 230VAC
44 | * 12" |MM2069K93 FILTER MEDIA
45 3 |MMS800OE15YE112 E-STOP LEGEND PLATE
46 *6 [MM9307K69 GROMMIET, 1" OD
47 | * 6" |MMT9945 TAPE,REFLECTIVE,2" WIDE
48 1 |ZX5031 V-BELT,1/2X31

Page 39

Page 35
Page 36

Page 37

Page 43
Page 51

Page 52
Page 59

Page 60
Page 62
Page 63

Page 66
Page 67
Page 68
Page 69
Page 70
Page 71
Page 72
Page 73
Page 74

33



Technical Manual & Parts Lists

1389747 Touchscreen Cable Assembly
AAC Drawing Number 1389747 Rev 1

NO. | QTY |PART # DESCRIPTION
1 1 |EEMDS50 CONN, MINI DIN, 5PIN, F
2 1 |FF17454968 CONN,25PIN D,M,IDC, 22-2
3 1 |FF7451341 CONN,25PIN D,F,SHIELD,BLK
4 [F 20FFF8302 CABLE,4 COND,22 AWG

34




Technical Manual & Parts Lists

jo

1388549 Right Side Door Assembly
AAC Drawing Number 1388549 Rev 0

NO. | QTY |PART # DESCRIPTION
1 1 (1388548 DOOR, RIGHT SIDE
2 2 |1388551 PLATE, HINGE, NUT, M6
3 1 |MMELH149 |LATCH HANDLE
4 2 [SHHPSLC845 |HINGE,LH,DETACHABLE
5 4 |SSFCM6X12 |SCREW,FLAT ALLEN CAP

35



Technical Manual & Parts Lists

LA

//

s

1388550 Left Side Door Assembly
AAC Drawing Number 1388550 Rev 0

NO. | QTY |PART # DESCRIPTION
1 1 |1388547 DOOR, LEFT SIDE
2 2 (1388551 PLATE, HINGE, NUT, M6
3 1 |MMELH149 |LATCH HANDLE
4 2 |SHHPSRC845 |HINGE,RH,DETACHABLE
5 4 |SSFCM6X12 [SCREW,FLAT ALLEN CAP

36




Technical Manual & Parts Lists

1388559 Door Stop/Bumper Assembly
AAC Drawing Number 1388559 Rev 0

NO. | QTY |PART # DESCRIPTION
1 1 |1388557 PLATE, DOOR STOP
2 1 [MM9540K22 |BUMPER, 3/4 DIA
3 1 |NNHM4X0.7 [ NUT,HEX,M4-0.7
4 1 |SSSCM4X16 [SCREW,SOCKET CAP
5 2 |SSZS93048 SCREW, SHT.METAL 10 ZIP
6 2 |WWFMA4.3 WASHER, FLAT, M4

37



Technical Manual & Parts Lists

- j
E
000000
o
N
o~

21

38



Technical Manual & Parts Lists

1388415 Swivel Arm Assembly
AAC Drawing Number 1388415 Rev 3

NO. | QTY |PART # DESCRIPTION
1 1 |0411-114 WELDMENT,SWIVEL BASE
2 1 |0411-3705 NUT PLATE,BASE MOUNT
3 1 |0411-3708 NUT PLATE,BOX MOUNT
4 1 |0411-3709 LOCK PIN
5 2 |0411-3712 TUBE, SPACER, TALL
6 2 (1379215 PLATE, WASHER, HANDLE
7 4 (1388685 STANDOFF, .5" X 3",M5
8 1 [1389681 TUBE,12 L,PIVOT ARM
9 1 |1389701 WLDMT,PIVOT ARM
10 1 |1389747 CABLE, TOUCHSCREEN, ASSY
11 1 1389870 MOUNT, TOUCHSCREEN
12 1 [1389872 COVER,BACK,TOUCHSCREEN
*13 1 |1393E-LAB1 PANEL BACK,LABEL
14 4 |BBNTA411 BEARING,THRUST,.250B
15 8 |BBTRAA411 WASHER, THRUST,STEEL
16 1 |EE2AF3 OPERATOR, FLUSH,GREEN
17 1 |EE2AF4 OPERATOR, FLUSH,RED
18 1 |EE2AML4 OPERATOR, E-STOP,RED
19 2 |EES1 CONTACT BLOCK, NO
20 3 |EES2 CONTACT BLOCK, NC
21 1 |EEV606EM20 TOUCH SCREEN FOR 1393
22 2 |MM1568A45 HANDLE,DOOR,PULL
23 1 |MMS8335A04 SPRING CLIP, .06 WIRE
24 2 |NNE1/4-20 NUT,ELASTIC LOCK,1/4-20
25 4 [SSFCM5X10 SCREW,FLAT ALLEN CAP
26 3 |SSHC01048 1/4-20 X 3/4 HEX CAP
27 2 |SSHCO01192 HEX HEAD BOLTS, 1/4-20 X
28 4 |SSPP90032 SCREW, PAN HD PHILLIPS,8-B2X1/2
29 4 [SSPP98032 10-32X 1/2 PAN PHIL
30 1 |TTH32429 HANDLE, THRD,5/16-18X2.0
31 4 [WWEFM5 WASHER, FLAT, M51.D.
32 1 [WWFS5/16 WASHER, FLAT,SAE,5/16
33 3 |WWL10 WASHER,LOCK,#10
34 4 [WWLM5 M5 LOCK WASHER
35 1 |MMBS8OOE15YE112 |E-STOP LEGEND PLATE

Page 34

39



Technical Manual & Parts Lists

26

2 GND TERMS
4 GRAY TERMS

DETAIL C
SCALE1:2

QOP P /3@?

31)(30) (34 30)(31)(30
34
5 22
> 29
11
4 29 X 5y
ey 2 GND TERMS
5 GRAY TERMS ‘
DETAIL D 17 GRAY TERMS 18 TOTAL TERMS GROUPS
A DETAIL E JUMPER BLU & 2 GND TERMS OF & TERMS
SCALET:2 BRN TERMS
SCALET:2 DETAIL B
m SCALE 1 :2 s?:nglLl;:\z
as /,(p@/@/o/o/@ ® i
29
] x’
28
(12)(12) (39) |
¥ CICIC 5‘3"5,' A D i o . 4 1 6
GERSE 0 o ° o
1 [«][+][¢] a_:é"‘op /
@ 2sf__h A
Y= - (o) (17)
\ H
|| b 0o s = —
23
RN VY ci) \ 28
27

® ébé

40



Technical Manual & Parts Lists

1388617 Electrical Back Panel Assembly
AAC Drawing Number 1388617 Rev5

NO. QTY |PART # DESCRIPTION

1 1 1388306 BACK PANEL WELDMENT

2 *4 11388416 CABLE, 10 CON RIBBON

3 1 1389882 CABLE, TOUCHSCREEN, ASSY

4 AAFPO-C32T-A CONTROLLER,PLC,W/321/0

5 1 EE64151B FERRITE CORE,SPLIT,CABLE

6 14 EECLIPFIX ANCHOR,DIN RAIL

7 | 11.15FT|EEDCILG DUCT,WIRE COVER,1"

8 2.71 FT |[EEDC3X2 DUCT,WIRE COVER,3"

9 | 11.15 FT [EEDF1X2 DUCT,WIRE,1X2

10 | 2.71 FT |EEDF3X2 DUCT,WIRE,3X2

11 1 EEDR12024 POWER SUPPLY, 24VDC

12 5 EEEK635 TERMINAL BLOCK, EK2.6/35

13 1 EEHRN56240 RELAY,3-PHASE MONITOR

14 4 EEIMRC10 MODULE,INTERFACE,10

15 3 EEMC12B11 CONTACTOR,IEC,230VAC

16 1 EEMC32A22 CONTACTOR,IEC,230VAC

17 1 EEMT32S6A RELAY,OVERLOAD,4.0-6.0A

18 1 EEMT32S25A RELAY,OVERLOAD,1.6-2.5A

19 18 EEPIR6W1P24 RELAY,INTERFACE,24VDC

20 8 EESAK6EN TERMINAL BLOCK, SAK6/EN

21 1 EESR103AMO1 SAFETY RELAY, DUAL CHAN.

22 71.25" |EETS35X7.5A DIN RAIL-AMERICAN

23 *2 |EEZG20-1 JUMPER,RELAY,RED

24 *2 |EEZG20-2 JUMPER,RELAY,BLACK

25 *2 |EEZG20-3 JUMPER,RELAY,BLUE

26 3 FF280-308 TERMBLK ENDPLATE,WAGO,280
27 1 FF280-319 TERMBLK,WAGO,SENSOR,DIN
28 61 FF280-402 JUMPER,WAGO, TOP,SNGL

29 18 FF280-560 TERMBLK,WAGO,SENSOR,DIN
30 57 FF280-901 TERMBLK,WAGO,TOP,SNGL,GRY
31 7 FF280-907 TERMBLK,WAGO,TOP,SNGL,GRN
32 1 FFL722C BREAKER, CIRCT. THERM-MAG
33 1 FFL762C CIRCUIT BREAKER, THERM-MAG
34 1 FFL821B CIRCUIT BREAKER,B-CURVE

35 1 FFL841B CIRCUIT BREAKER,B-CURVE

36 3 FFL7161C CIRCUIT BREAKER,THERM-MAG
37 1 FFL7323C CIRCUIT BREAKER, THERM-MAG
38 500 |[FFLS11427 LABELS,AAC ROUND,BLK/WHT
39 1 FFQL213DMKM15 CIRCUIT BREAKER,15A,2P

40 1 MM69915K72 STRAIN RELIEF, LIQ TIGHT

41 MMSM210S DRIVE,VARIABLE FREQUENCY
42 17 SSBCM5X8 SCREW,BUTTON CAP

41



Technical Manual & Parts Lists

/) o

= =\
IRORTRANA N
)/ SV /R

N\

DETAIL A
i

DETAIL H

42



Technical Manual & Parts Lists

1388627 Sub Frame Assembly

AAC Drawing Number 1388627 Rev 0

NO. | QTY |(PART# DESCRIPTION
1 1 |1388276 SLITTER, MOTOR DRIVE ASM
2 1 1388317 TOP ROLLER ASSEMBLY
3 1 |1388328 INFEED DRIVE ROLLER ASM
4 1 ]1388331 INFEED ROLL DRIVE ASM
5 1 ]1388333 BORDER LIFT ROLLASM
6 1 (1388343 OUTFEED DRIVE ROLL ASM
7 1 1388443 SNGL PLY CUTTER LEG ASM
8 1 (1388444 SPPC OUTFEED MTR ASM
9 1 1388572 DANCER ASSEMBLY
10 1 |1388581 PANEL,BACK RIGHT
11 1 1388582 PANEL,BACK LEFT
12 1 |1388583 PANEL,FRONT LEFT
13 1 1388584 PANEL, FRONT LEFT WELDMNT
14 1 |1388602 PLATE, SPACER, TOUCHSCR
15 1 |1388628 FRAME, ASSEMBLY
16 2 [1388635 BRACKET, TABLE SUPPORT
17 1 |1389078 MATERIAL SENSOR, X CUT
18 2 |1389667 WLDMT,DISCHARGE SUPPORT
19 1 |1389672 WLDMT,GEARBOX MTG
20 2 |AACDNCB5080PPVA [CYLINDER,AIR,ISO,50BX80
21 2 |AAFSGM16X1.5 CLEVIS ROD M16X1.5
22 2 |AAFSNC50 FLANGE, SWIVEL, FOR DNCB50
23 2 |AAFSNCS50 CLEVIS SINGLE REAR W/PIN
24 2 |BBNAP205-25 BEARING, PILLOWBLOCK
25 3 |MMUCP206-20 PILLOW BLOCK BEARING,UCP-206-20

Page 44
Page 45

Page 46
Page 47

Page 48

Page 49
Page 57

Page 54

43



Technical Manual & Parts Lists

1388276 Slitter Motor Drive Assembly

AAC Drawing Number 1388276 Rev 0

NO. | QTY |PART# DESCRIPTION
1 1 |1388263 PLATE,MOTOR MOUNT
2 2 1388264 NUT PLATE,MOTOR MOUNT
3 1 1389606 PULLEY, SLITTER MOTOR
4 1 |MMO90S11B3 [MOTOR,1.1KW,IEC,B3,1.5HP
5 4 [SSSCM10X30 [10M X 30MM, SOC CAP
6 1 |SSSS01024 SCREW, SET, 1/4-20X 3/8
7 1 |SSSS01032 1/4-20 X 3/8 NYLON PT
8 4 [WWFM10 WASHER, FLAT, M101.D.
9 4 (WWLM10 M10 LOCK WASHER

44




Technical Manual & Parts Lists

1388317 Top Roller Assembly
AAC Drawing Number 1388317 Rev 0

NO. | QTY |PART # DESCRIPTION
1 1 1388318 TOP ROLLER WELDMENT
2 1 |1388325 INFEED PINCH ROLLER ASM
3 4 |BBNAP205-25 [BEARING, PILLOWBLOCK
4 8 |NNEM10-1.5 [NUT,ELASTIC LOCK,M10
5 8 |[SSHCM10X70 [SCREW,HEX CAP,M10-1.5X70
6 8 |WWFM10 WASHER, FLAT, M101.D.

45



Technical Manual & Parts Lists

1388331 Infeed Roll Drive Assembly
AAC Drawing Number 1388331 Rev 0

NO. | QTY |PART# DESCRIPTION
1 1 ]1388329 STUB,DRIVE SHAFT BEARBOX
2 1 |1388330 KEY, INFEED DRIVE
3 1 1388332 KEY, INFEED PULL ROLLER
4 1 [1393364 RETAINER WASHER
5 1 |MMS80B4B5 MOTOR,.75KW, IEC,B5,D80
6 1 |MMRV6340D80 |GEARBOX,WORM,RV63,40:1
7 1 |SSSCM8X20 M8X20 SOC CAP
8 1 |WWLMS M8 LOCK WASHER

46



Technical Manual & Parts Lists

1388333 Border lift Roll Assembly
AAC Drawing Number 1388333 Rev 1

NO. | QTY |PART# DESCRIPTION
1 1 |1388273 SLITTER ROLLER LIFT ASM
2 2 |1389087 GUIDE
3 2 (1389122 CYLINDER MOUNT
4 2 |AACDNC50200PPVA |CYLINDER,AIR,ISO,50B,200S
5 1 |AAESMESKLED24 SENSOR FOR FESTO DNCB CYL
6 3 |AAFSNC50 FLANGE, SWIVEL, FOR DNCB50
7 2 |AAFSNCS50 CLEVIS SINGLE REAR W/PIN
8 4 [AAQME-3-4U MALE ELBOW,3/80D TUBE 1/4

DETAIL A

47



Technical Manual & Parts Lists

1388343 Outfeed Drive Roll Assembly
AAC Drawing Number 1388343 Rev 0

NO. | QTY |PART # DESCRIPTION
1 1 |1388342 OUTFEED ROLLER WLDMNT
2 [ 292 INMMV400PS 4.0" VELCRO TAPE BLACK
3 2 |UUCPA204-20 |BEARING, 20MM ID

48




Technical Manual & Parts Lists

1388444 Outfeed Motor Assembly
AAC Drawing Number 1388444 Rev 1

NO. | QTY |PART # DESCRIPTION
1 1 |1388336 STUB,DRIVE SHAFT GEARBOX
2 1 |1388338 KEY, 6X6X50
3 1 |1393364 RETAINER WASHER
4 1 [1393369 KEY, GEARMOTOR
5 1 |MM71B4B5 MOTOR,.37KW,IEC,B5
6 1 |MMRV5030D71 |GEARBOX,WORM,RV50,30:1
7 4 [NNHMB8X1.25 M8 X 1.25 HEX NUT
8 4 [SSHCMS8X30 SCREW,HEX CAP M8X40
9 1 |SSSCM8X20 M8X20 SOC CAP
10 2 [SSSSM6X6 M6 SET SCREW, 12MM L
11 8 |WWFM8 WASHER, FLAT, M81.D.
12 5 |WWLMS8 M8 LOCK WASHER

49



Technical Manual & Parts Lists

50



Technical Manual & Parts Lists

1388680 Pneumatic Assembly
AAC Drawing Number 1388680 Rev 1

NO. QTY |PART # DESCRIPTION
1 1 1388335 FRL ASSEMBLY, 1393E
2 1 1388570 BACK PANEL, PNUEMATIC
3 1 1388681 SOLENOID,4 VALVE ASM
4 9 1391160 CABLE ASSY,VALVE,DIN,3M
5 1 AA198-508 REGULATOR,0-160 W/GAUGE &
6 *16 |AA198RA404U FLOW CONTROL,1/4PTX1/4
7 *2 |AA198RR404U FLOW CONTROL,1/4PTX1/4
8 *2 |AAFP18 MUFFLER,1/8 NPT, BRONZ
9 *2 |AAFP28 MUFFLER,1/4 NPT
10 2 AAQME-4-4U ELBOW, MALE,1/4X1/4NPT
11 1 AAQME-5-10 ELBOW, MALE,5/32X10-32
12 1 AAQPR-3-4 QUICK REDUCER 3/8-1/4
13 1 AAQPR-5-4 QUICK PLUG-IN REDUCER
14 4 AAQUT-3-3 QUICK UNION T 3/8X3/8
15 1 AAQUY-3-3 QUICK UNION Y,3/8X3/8
16 1 AAVF51FM1B AIR/ELEC PRESSURE SW
17 6 EECLIPFIX ANCHOR,DIN RAIL
18 | 1.42 FT |EED78W308 DUCT,WIRE,.75 X .75
19 | 1.42 FT |EED78W332 DUCT,WIRE COVER,.75"
20 | 1.75 FT |EEDC2X2 COVER,WIRE DUCT
21 | 1.75 FT |EEDF2X2 DUCT,WIRE,2X2, MOD
22 | 13.50" |EETS35X7.5A DIN RAIL-AMERICAN
23 2 FF280-308 TERMBLK ENDPLATE,WAGO,280
24 2 FF280-319 TERMBLK,WAGO,SENSOR,DIN
25 22 |FF280-402 JUMPER,WAGO,TOP,SNGL
26 16 |FF280-560 TERMBLK,WAGO,SENSOR,DIN
27 16 |FF280-901 TERMBLK,WAGO,TOP,SNGL,GRY
28 3 SSBCM5X8 SCREW,BUTTON CAP
29 * 47" |2ZZSH-310 TAPE, DOUBLE SIDED,3/4"W

51



Technical Manual & Parts Lists

1389860 Split Shaft Slitter Assembly
AAC Drawing Number 1389860 Rev 2

NO. | QTY |PART # DESCRIPTION
1 1 |1389857 DRIVE SHAFT,30MM X 2300MM
2 2 (1389858 DRIVE SHAFT, 30MM X 300MM
3 2 |1389859 COUPLING,30MM X 4 IN
4 2 |1389874 MOUNT,ANGLE,BEARING
5 11 |1393149 BSW SLITTER ASSEMBLY
6 5 |BBUCP206 [BEARING, PILLOWBLOCK

Page 53

52



Technical Manual & Parts Lists

1393149 Slitter Assembly
AAC Drawing Number 1393149 Rev 2

NO. | QTY |PART # DESCRIPTION
1 1 |1389079 BLADE RETAINER
2 1 1389873 BLADE HOLDER
3 1 |CJ21100900 BLADE,40MM ID,205MM OD
4 3 |SSFCM6X16 M6-1.0 X 16 FLAT ALLEN
5 2 |SSSSMB8X16BT |M8X16 SOC SET, BRASS TIP

53



Technical Manual & Parts Lists

1389078 X cut Material Sensor

AAC Drawing Number 1389078 Rev 1

“
g

’.

NO. | QTY |[PART # DESCRIPTION
1 1 |1389075 EYE MOUNTING BRACKET
2 1 |[FFRK44T-4 CABLE,EYE,12',NO END
3 1 [FFSM312LVQ [EYE,ELECTRIC,10-30VDC
4 2 |SSPS70048 4-40 X 3/4 PAN HD SLOTTED
5 1 [1975-412A PLATE,NUT,4-40,.95CTC

54




Technical Manual & Parts Lists

1388578 Dancer Roller Assembly
AAC Drawing Number 1388578 Rev 0

NO. | QTY |PART # DESCRIPTION
1 1 |1388577 SHAFT, DANCER ROLLER
2 1 1388579 ROLLER, DANCER ASSY
3 2 |BBGER205-25 |BEARING,BALL,25MMB,CLAMP

55



Technical Manual & Parts Lists

DETAIL B
SCALE1 :4

DETAIL A
SCALE1: 4

56



Technical Manual & Parts Lists

1388572 Dancer Assembly
AAC Drawing Number 1388572 Rev 4

NO. | QTY |PART # DESCRIPTION
1 2 |1388571 DANCER FRAME ASSEMBLY
2 1 1388578 DANCER ROLLER ASM
3 2 |1388593 PLATE, REAR GUARD MOUNT
4 2 (1388676 PLATE,NUT,M8 TAPPED
5 1 |1389110 ROLLER, BSW
6 2 (1392900 WASHER, CHAIN HOLDOWN
7 1 |1393373 PLATE, NUT, 4-40
8 2 |1493222 WHEEL, RETAINER FOR
9 2 |1493226 EDGE GUIDE ASSY
10 1 [1493232 MOUNT, ACCUMULATOR PROX.
11 2 |1493233 BRACKET, LIMIT, LOWER
12 2 |1493234 BRACKET, LIMIT, UPPER
13 2 (1493507 BRKT,BELT TENSION
14 2 11493508 BLOCK, TENSION
15 2 [BBNAP205-25 BEARING, PILLOWBLOCK
16 1 |EENI5Q18AN6X |SENSOR, PROX. NPN,10-30DC
17 2 |FFEVN2000A LIMIT SWITCH ASSEMBLY
18 2 |MM50 CHAIN, SINGLE STRAND
19 2 [MM50B17M STEEL SPROCKET,17T,5/8P
20 2 |MM50L LINK,MASTER,5/8P,SGL STRD
21 2  [MM93095K32M |GUIDE, CHAIN WITH HOLES
22 2 |MMSH-98 RING,SNAP,EXTERNAL
23 2 |NNH4-40 NUT,HEX,#4-40
24 8 |SSFCM6X10 M6 X 20 FLAT ALLEN
25 4 [SSHCM5X12 SCREW, HEX CAP
26 2 [SSHCM6X12S SCREW, HEX M6X12 SS
27 16 |SSHCM6X16 SCREW, HEX M6X16
28 2 [SSSC70064 4-40 X 1 SOCKET CAP
29 4 [SSSCM10X35 CAP SCREW 10MM X 35MM
30 2 [SSSCM4X30 SCREW,SOC CAP,M4-0.7X30
31 4 [WWF10 WASHER, FLAT, #10, COM
32 4 |WWFM10 WASHER, FLAT, M101.D.
33 2 |WWFMA4.3 WASHER, FLAT, M4
34 16 |WWFS1/4 WASHER,FLAT,SAE,1/4
35 2 |WWL4 WASHER,LOCK, #4
36 2 |WWLS WASHER,LOCK, #8
37 4 (WWLM10 M10 LOCK WASHER
38 4 [WWLM5 M5 LOCK WASHER
39 18 |WWLM6 M6 LOCK WASHER

Page 55

Page 58

57



Technical Manual & Parts Lists

1493226 Edge Guide Assembly
AAC Drawing Number 1493226 Rev 0

NO. | QTY |(PART# DESCRIPTION
1 1 (1493225 GUIDE PLATE
2 1 [CCCLM25FM |COLLAR, CLAMP METRIC 25MM
3 2 [SSFC98040 [#10-32X 5/8 FLAT BLLEN

58




Technical Manual & Parts Lists

1389896 Slitter Sharpener Assembly
AAC Drawing Number 1389896 Rev 1

NO. | QTY |PART# |DESCRIPTION
1 2 |1389875 |MOUNT, END, 30MM SHAFT
2 1 1389877 |ROD,30MMX2720,60 CASE
3 2 11389884 |SHARPENER ASBLY, SLITTERS

59



Technical Manual & Parts Lists

DETAIL A

1393-KIT06 Weighted Slitter Bar Assembly
AAC Drawing Number 9002643 Rev 1

NO. | QTY |PART # DESCRIPTION
1 2 |1388141 MOUNT, PIVOT SHAFT
2 2 (1388142 SHAFT, STUB, 1" X 5"
3 2 11388143 ARM, SLITTER WEIGHTED BAR
4 1 [1388144 BAR, WEIGHTED
5 1 |1388145 PLATE, SUPPORT, BAR
6 1 [1388146 PLATE, SUPPORT, BAR
7 1 1388677 PLATE, WEIGHTED BAR STOP
8 1 |1388678 PLATE, WEIGHTED BAR STOP
9 6 |CCCL16F COLLAR,1" CLAMP TYPE
10 2 |NNJMS8 NUT,JAM,M8,ZINC PLATED
11 8 |SSHCM6X16 |SCREW, HEX M6X16
12 2 |SSHCMB8X30 [SCREW,HEX CAP M8X40
13 6 |SSSC05032 ([1/4-28 X 1/2, SOC CAP
14 4 |SSSCM6X20 |SCREW, SOCKET CAP
15 4 [SSSSM6X12 |M6 SET SCREW, 12MM L
16 4 |UUAA102-6 |BEARING,BRZ, 1.003ID 1.2540D .75L
17 12 |WWFS1/4 |WASHER,FLAT,SAE,1/4
18 12 (WwL1/4 WASHER,LOCK,1/4

60



Technical Manual & Parts Lists

1389884 Slitters Sharpener Assembly
AAC Drawing Number 1389884 Rev 2

NO. | QTY |PART # DESCRIPTION
1 1 |1389883 BLOCK,SLIDE,SHARPENER
2 1 (1389889 ROD,10MM X 63MM
3 1 1389890 TUBE,HANDLE,7/8X24
4 1 ]1389892 SHARPENER STONE HOLDER
5 2 (1393003 SHARPENER STONE MT
6 1 [BBSMK30GUU BEARING,LIN,FLG,30MM
7 2 |CCCLM10F COLLAR,10MM CLAMP
8 1 |PPP97045K57 GRIP,RIBBED VINYL
9 8 [SSSCM6X16 M6X16 SOC CAP SCREW
10 2 |SSSSM6X10 M6 SET SCREW, 10MM L

61



Technical Manual & Parts Lists

DETAILB

DRILL 2.5mm (.0
TAP M4X0.7 THRI

99) THRU
U

- 25 —-I 12,023 |-»
R

0000 }5) @

000 oho 7 / |
| | i
: iy n’n
-4
DETALC SECTION A-A I
1393160 Rear Guard
AAC Drawing Number 1393160 Rev 8
NO. | QTY |PART # DESCRIPTION
1 2 1388683 SAFETY SWITCH KEY ASM
2 2 |1389632 LOCKOUT BKT, FRAME
3 1 (1393899 REAR,GUARD
4 2 |MM65665K32 [SWITCH,SAFETY,DOOR
5 2 |MMELH149 LATCH HANDLE
6 2 |NNH3/8-16 NUT,HEX,3/8-16
7 4 |NNHM4X0.7 | NUT,HEX,M4-0.7
8 2 |NNJM4 NUT,JAM,M4,ZINC PLATED
9 24 |SSFC90024 8-32 X 3/8 FLALN CAP
10 4 |SSPSM4X16  |M4-0.70X16 PAN HS SLOTTED
11 4 |SSSCM4X10  |SCREW,SOC CAP,M4-0.7X8
12 2 |SSSCM4X16  [SCREW,SOCKET CAP
13 4 |SSSCM4X35  |SCREW,SOC CAP,M4-0.7X30
14 | 20 |WWFM4.3 WASHER, FLAT, M4
15 | 12 |wwL8 WASHER,LOCK,#8

62



Technical Manual & Parts Lists

1393676 Encoder Assembly

AAC Drawing Number 1393676 Rev 4

Page 64

NO. | QTY [PART # DESCRIPTION
1 1 (1388420 PLATE, ENCODER MOUNT
2 1 (1389794 CABLE, ENCODER, ASSEMBLY
3 1 1393668 COUNTER ARM, MOVING
4 1 (1393670 BRACKET, STAND-OFF WELD
5 1 |1393675 PIVOT PIN ASSEMBLY
6 1 |MMO98335A04 |SPRING CLIP, .06 WIRE
7 2 |NNHM4X0.7 NUT,HEX,M4-0.7
8 1 |RRLEO30CD7 SPRING,EXT,.030X.31X2.0
9 2 |SSSCM4X16 SCREW,SOCKET CAP

63



Technical Manual & Parts Lists

1389794 Encoder Cable Assembly
AAC Drawing Number 1389794 Rev 0

NO. | QTY |PART # DESCRIPTION
1 1 |PL-D3M ENCODER
2 1 [1389794 (125627B) WIRING DIAGRAM

64



Technical Manual & Parts Lists

65



'S|DIJRIDW 3S3Y) JO 2JNSOISIP JO 3SN Pazioyinoun Auo axow o) jou AJnp Jnok puo S|DBIOW 853y} JO 2unjou AJojauidosd puD [DIIUSPHUOD By} O JUSWDPAMOWNOD UD SD SIAJSS S|DIJAIDW ISy} 4O asn unok ‘“Auodwo)
uonippo uj Auodwo) JUSWYDD}lY OIUCHY JO UOHOWIojul AJ0}audosd PuUD [D1USPYUOD U0 UIRUBY PAUIDIUOD S|DLIBIOW 3y

JUaWYOD} Y DJUDY PuD NOA UBaMIaq 1sixa Ajjuaund joy) suonobiqo aunsopsip—uou puo AjoruUapyUEd Auo 0}

T 0 HOWA | G171 3v0] LZOERES|

H3IHSYA LIVA A8 O]
g916G21 WSr_A8 #0 aniT HIv 86 ———
“ON_ONIMy¥0 WSF A8 S30) ANIT HIV v/} ————
0d-¥SB3E6E | ON Lavd] VSHIEBE L | ATBN3SSY| aNIT Hly 28/9 ———
¥/N_IviRELYA ANIT HIV 8/) =—=—==—=

HIALINS ¥30408 vSHICEE L 'S30 puz|
ANIT ¥IV  _______

WVYOVId OILVANIND EL 1102 28/

T s _ NOWLdROS30

ON_L¥vd

rri-Movy
ANV

LT TSI aY

ONILLLS
J1LSYId
o 3sn 1SNW

Technical Manual & Parts Lists

ANVANOD INJNHOVLLY VINVILY

[¢]

1d0i

Tiow 1504 u30u08 | ~8 O

lde Tio¥ Q33N dot , 0O

3Vd ANVIE

3Vid ANVIE

o]

giAs M_H..

YiAS

BORDER HOIST ROLL

g
g
g
g

[

O 0334N1 dOL

1393EBSA-PD Pneumatic Diagram

66



Technical Manual & Parts Lists

iagram

D

iring

1393EBSA-WD1 W

"S|DIJBI0W 3SAY) JO IJINSO[ISIP JO SSN PAZLOYINDUN AUD 34OwW 0] Jou AJNp Jnok pup S|DLBIDW 353y JO 2Jnjou Auojaldosd pup [DIjUSPYUOD 3U) JO JUWEHP3IMOUNID UD SD SAJSS S|0IJRI0W 3Say) JO asn Jnok ‘Auodwo)
Juawyoo)ly Djully puo nok usaMiaq ysixa Ajjuesnd joy} sucijobiqo sunsojosip—uou puo A)ioUBPYLOD AUD ©) UOIIPPD U] *AUDdWOD JUBWYDDIY OJUD|YY JO UOHDWIOjul Ki0yaLidosd pUD [DIJUBPYHUOD BJD UIBISY PBUIDJUOD SIDLIBIDW BY|

8 37iS 9ma | } 1—S1—1031vq] 3WIS[34034S SY = XXXX XX — XXX
Y3HSVO LIVW A8 0 GLO" F= XXX’ e
O 8L16GC 1 ssr_iewd 00Tt X mmomitr] | A
A3y ‘ON_ONMYH0 ASI A8 's3d — (A
TOM—VSE356E | ON 1uvd] VSEIE6L || Assv bxan| Y4 TVLIW L33HS —Tsvag qguvs| ] N
V7N VLA 20 S 2
VSB3E6L 1 "SIAINA YOLOWN 'S30 puz - HON38 ¥¥Ng
SSHNISHILNNOD
| 39Vd"ONIHIMAVEOVIA INVN Y.
S1INvY430 HSINIA val
ANVANOD INAWHOVLILY VINVILY [olwclawa] nosnas  Jow]
3ZIS ¥I01S ON 003y €2l
‘ON Luvd _ NOLLI¥IS3a __2mE Y .
121
021
611
811
n
ZH09/0S ZH09/08S ZH09/05
sduy 60/81 sdwy 6°1/BE sdwy £2/9F sl
HdE DYADBE/022 HJE JVADBE/022 HJE JVYADBE/022
‘(dH2/T> MM LED “CdHI> M3 G0 (dH2/1-1) AATT - SH
HOLOW 0104 HOL0W T
7704 0334100 7704 @334NI 1NJ ¥30408 11
a SEFELLMN - SAreosHN = CHIISO6HN
t 9 3% €N
1 u L Jer u 1 fe u 211
en en en len lon oa [ m m
WSZS2EINIT VSS2EINT3 n ol
Fie % S :
601
" A A
BT v s i 4 SOiZNSHR o 801
1 3075 Tva s e A i!ha...!“ﬂ "
o1 31 S Towd 0L —-———rll v
L L lweoas  wowe ova ns 001w ﬂﬁ.ﬁn‘ L L Luszon £01
en e fen ?_a_. 1A A fea fen nan a0]
1}3¢H1H_
SIWAHOEIZT043 [EA AN HOLINON S0l
e J— 35VHd
-m.._mn) mwg.z g@an ¥0I
€01
h —
_..:n_l"\m: " .A."L‘ w A a0
n>a+\u> :.ﬂﬂ“& T 101
A =._ W m 001
dnm prrey
91144 vag THD9
vl [H] [
w2E
: M 5INNDISTT rozz
NIV
as1a

¢3TANYH LO3NNDISIO SZIN9IHIPEIZ3

67




Technical Manual & Parts Lists

1393EBSA-WD2 W

iagram

D

iring

‘S|DLIB)0OW 8SBY) JO BUNSOISIP JO 3SN pazuoyinoun Auo ayow o) jou Aynp Jnok pup sipLBIOW 8say) Jo aunjou Kioysuidosd puo [PHUBPYUOD BY) JOo JusWBPIMOUNID UD SD S8AIBS S|DIIBIOW 3say) Jo asn unok ‘Auodwo)
JUBWIYZD) Y DJUDlY PuD NnOA usam}aq )sixe Apus.und jou) suclobigo ainsoPsIp—uou puo ABIUSPYUOD AuD ©) uoIIPPD Ul ‘Aubdwo?) JUBWLYID]Y)Y DIUDNY JO usHOWIOjul AuD181udosd PuD [DI}UBPIJUCD SO UISISY PBUIDIUCD S|DLIB)OW BU)
8 3715 9M0 | L1 -GL—L03Lva] IIWIS| QA0S SY = XXXX' XX —XXX
¥3HSVA LIVN A8 0 §I0"F= XXX’ s
O g816621 MST__ A8 ud 9S00 12 XX [V syIO E
. E = [ INvd[]
AZY ON_ONWMYYT WSF A8 530 i _:m
g av4 WLIN 133HS T
ZOM-VSE3EEEL ON Lavd] VSH3ICEC L L ASSY LX3N 15v18_ONVS] | -/
V/N_vialvp| 20 — L ¢
vSE3E6L 1 'SIAIMA ¥OLON 'S3a pPuz SYNISHALNNOD |__HON38 Hana[
Z 3OV ONIHIMWVYOVIQ INVN
S11Nv430 HSINIA
ANVANQD INAWHOVLLY VINY 1LV [0T=alawa] wosnas  [ow|
3Z1S 00LS "ON 0034
O oo _ NOILJI¥OS30 _:E__ YT v2l
g2t
221
121
021
611
8Il
it
a1
- St
w i
MNY1E 1437 A131vy38113a S| 39vd SIHL -
an
m
o
601
801
01
901
col
¥oI
I
> €0
1LY i~
201
101
oot
AN AN
ZHO9
’©
wAD22
(o]
[{e]



Technical Manual & Parts Lists

iagram

D

iring

1393EBSA-WD3 W

(o2}
©
'S|DIIBJ0OW 8S8Y] JO SUNSOPRSIP JO 85N pazuoyjnoun Auc ajow 0] jou Aynp unok puo sPuUBIOW 8say) Jo aunjou Kipjaudosd puo |DIjUaPHUOD ay) Jo juswbpamouydo uo SO SaaJas SOL@IOW asay) Jo asn unok ‘Auodwo)
JUBWIYID})Y DJUD|}Y PUD NOA USaM}Aq ISixa Ajjuaiind jou) suoiobijgo 2.nSOjOSIP—uUOU PuD A}ijD13USPUOD AUD 0} UDHIPPD U] AuDdwoy) JUAWLYOD}IY DIUD|}Y JO UOIjDWJOjul AiDjaridoid PuD [DIJUSPUOD 2J0 UIBJAY PAUIDIUOD S|DIIBIDW By]
8 3215 oMa [ 11 -G} —}0aLvq] 3¥IS|0314103dS SY_ = XXXX' el XX—=XXX
JIHSVO LIVW A8 %) Slo° £= XXX I regnn ]
_» 8616621 WS AB 0 oy = X [Pmom ¥yl ] %ﬁl/_ae
A3y ‘ON_ONIMvHa MSI A8 'S3Q /A~
CAM-VSBIE6E | ON Lavd] VSHIE6E || ssov bxay| 8V VLIA L33HS
AT R =
¥Sg3g6e ) 1INJYI0 20 ® .r._.u.._«..m,. ao.r.m LYvIS "s3a puz 'SUNISYILNNOD
¢ 3OVd ONIHIM WVYHOVIO JNYN]
S11Nv43d
ANVANOD LNIFNHOVLLY VLINVIILY [Gofwolsve]  wosns Ton
375 #001S onToos|o [ gi-e ] u-wo 1)
“ON 1uvd _ NOILJI¥OS3a _lzut ALO s
£l 3N ‘S Hu“_n ,:”Hw A :c»m "
a0 T
indina . » €21
£
221
£ 3 m w
a0 5.2 IHA WA T IHA T 121
% oh
3 o
E: mmn 021
g 611
811
TN
E 3 L1
€11 3N ‘S Hchmlf«jw‘..
o 200 inegd o
= - Y o2
W 3@ odyz Sl
W i3 P11
] 4 = €11
3d
1
M| Sh..;! Hg21m33 e
AV
T %1 GO T | [@F=" oaiN02 m
Wlew
& g 1141
ww B3 WOl T
zs[pis] is]uv - L 601
¥ 101 o0l I
liare - = e N —3. _. 0 801
v g
avzy xow”’ HaLnS
s0rzs9nd | 1o A T [ Lot
200 €11 3N S 30vd a5 ) e PR I Y L
Tm. ods t 901
v b |-
aQ
ol co1
v20212033 el e na o
AO21 "¥S “IVA¥92-58 2w 4
WAYZ A1ddNS ¥IAD4 Hmhu”m m. _ul_ - aw_»m“
L}
e CLAN e Hiw €01
a3y
oolg oola 201
™ v 329148 »
Toty. _.s.rT.S ™ 101
FLE AN AN W 001
ooly 13 ow | aam aam L Gam anm
182133 -»~3
2omn




Technical Manual & Parts Lists

1393EBSA-WD4 W

iagram

D

iring

*S|D1/3]0W 3S3Y} JO BJNSC[ISIP JO SN Pazuoyjnoun Auo axow 0} Jou A1np Jnok puo s|oLRIOW 3say) jo aunjou AJo)alidosd Pup [DIUIPYUOD BYl JO JUBWBPIMOUNID UD SO SIAIS SIDBIOW BS3Y) JO 3sn unok ‘Auodwo)
JUsWYID] ]y DJUDlY PuUs nok usamiaq Isixa Ajjusund joy) suoljobiqo sunsopsip—ucu puo Ayoruspyuod Auo o} uonPppo U] Auodwo?) JUBWYID)]Y DIUDY JO UOHDWLOjUI AID}81400sd PUD |DIJUBPIIUCD BJO UIBJBY PAUIDIUDD S|DLIBIOW By

8 3215 om0 [ 11 =G1—103Lva] 3¥0S|@313103dS SY_ = XXXX' XX—XXX
O 8026571 Y3IHSVA LIVW  AB "¥0 w,mﬁm.. Mn xmm”
NS A8 50 sy . (CULT
IF= X
A3y ‘ON_ONIMYHQ MSI A8 'S3Q m<.._om§u: 133Hs ...\I/
vOM—VSB3E6EL ON Lavd VSE3ICHE || ASSY 1XIN
! V/N L] 20 Lyl Ivih 2
¥SE3¢6E1 "INdNI O7d 'S3a puz w”ﬁx@z_mmﬁz:ou HON3E ¥un8
¥ 39Vd ONIHINAVEOVIQ IAVN] NYID/NIVid
S1INv43a HSINI4
ANVAANOD INIWHOVLILY VINVILY [SoTwalzva] woswa [on|
s A0LS _ NOLLdI¥D530 N |90
(3]
(03nu353u)(03MISTNOINNTST) Savogs 0 IND  HOLMS  HOLIMS (s Wig) (MS OIN) (WS doL) XOHd est
a3sn a3sn a3asn 13NVd/LNO38NSS3dd Q¥VND J0AYZ+ D0AYZ+ xwuﬁa mm___u_ﬁa m__.ds__._m« IYVHS dN HYE 3YVHS  IMVHS  FWVdS  D0AFZ+ D0AvZ+ g2l
10N 10N 10N _ _ IVIHALYN av  / ¥ooQ HOLL08 0L 430808 EEIITS 21
1INA NIVH I | 1INA NIVH 521
2d [ox | [ ox | [ax ][ ex]|[ox][sx][ox]]ex][moo] [woo]| | 27d  [ex|[ex|[wx][ex]|[ox]|[ax]|[ax]] ax][woo][wod] ol

Z¥X~0X SINGNL 319 ] u._mqu 3X-8X _SINGNL J7d | T3 vel
zn_mm:m 91p88EL NDagly | o'eeEt ca1

37N00W 3% J¥3LNI LNdNI| 37N00N 30vJa31INI LNdNI] 221

4 & 6 o J O MNEEEEER| =
021
611

(03AY3S3Y) — — — — — — — — =] =] (03AY3S3Y) — — — — — — — — =] =]
a3sn —_— —_ —_ — — —_ —_ —_ = = a3sn [ — —_ —_ — —_ — — = = 811

TON o o o o (o] o o o o = TON o — = — — iy — — > =
— n w S ul o ~ 5] Yy o NG o o w N 4] o Y o i

w ] < o [=] w w = w o < [n] o = Fo) o o) < w o
[ m T a a [ pel m A A —_- A =z > m m m I ol a 91

= =] =1 z o c z [ z z o = = =z g 3 g = z z
a < @ = <
a a 2 P = = a1

£
> . ) 5~ - S~ -
A" B3l 2 JBE 2F LR Z 2l en
43000ON3 29 v 29 2o 2R 0 2Q 7 ) an
Wea-1d x Od £ BaRg a)< SRR m
e A o [ fa € m £ m o1
3 W T 5 > 2z g W T S E

= + | + |0 601
801
201
901
co1
2010 ’ : y o1 01
001d 0010 eot
201
101y 0T 101
o0tv 001w oot

70



Technical Manual & Parts Lists

iagram

D

iring

1393EBSA-WD5 W

‘S|DIIBIOW BSBY) JO SJNSOOSIP JO SN PaZLICY)NouUN Auo sxyow O} Jou A)Np JnoA Pub S|BLIBIOW 83y} JO sinou Kiojandosd puo |DIjUBPYUOD BY) JO JuAWEBPSMOUNOD LD SD S8AJSS S[DLIBIOW 8say) jo 8sn unok 'Auodwogy

JUBWYOD)1Y DIUCHY PuD NoA USBMISQ )Six8 A|JUs.IND 10y} Suol0BIGO 24NSOPSIP—UOU Pul A)1DIILUAPHLOD AUD O] uolIPPO U] ‘AuDdwo) JUSWYDD))Y DJUDHY JO UOIIDWJC Ul A10)31idosd PUD [DIJUSPIUOD SJO LIBJBY PAUIDIUOD S|OLIBIOW BY)
8 3715 oma | L1-G1—103Lvq| 3WIS[Q3I4ID3dS SV = XXXX' 0 XX—XXX
H3HSVA LIV A8 30 ST E= XXX I rgsamul ]
_\ g126G21L 3ST A8 0 wwm 1= xm. IVAOEHD ByI1D] | td\.ﬁﬁu
o = I
e ON_ONiva SF__A8 530 vl e
COM—VSE3C6EL ON Lavd] VSE3E6E 1) Assy bxan|  8Yd TWLIW LIS e guvs] N
/N I i <
VSB3E6E 1 "SINdINO J1d 'S30 Py ; HON3g wuna[ |
a - ‘SHNISEILNNOD
G 39vVd ONIIINAVEOVIa 3NVN PEIR7ATAE] |
S11Nv43Q HSINIA
ANVANOD LNIWHOVLLY VINVILY [Golwolave] noshs [on
75 59015 TR RET avy| WL [ £1-9 | 11-280 |l
A _ NOILI¥OS3Q waul “ato
R4 A OIS 4oioM  HOLOW  TOMINDD TOHINOD AS TIOM o A LAIIN  ZAVIEM
04 o3 a3 4nd oy ¥IMOd TWNYIINI Q333 DOAVZ+ DQARZ- Nauviic 3MYdS  ISIOH ¥IMOJ  ¥IMOJ  JvdS 3IWVdS  IWdS  OOAYZ+ DOAYZ-
o Gor oo 430808 €33N0 IKH 2d doL 20010 ¥3g¥o8 07d 2d
TN NIVH TINT NIVA 0EI
27d Loaf[wafleafea][va]sa][oa]]ca] fpawed pone] 27d [a][eaf[vaf[ea]{oa][on][3n][an]powe]pove]| ¢
ZX-0X _SINdIng J1d | TE 3X-8X_SiNdlng Jd 5 82l
v v
91¥88E] 91¥8BET PE]
NDEd1y NOggIy
37N00W_3Jv3¥3LNI_1Nd1nd | 37N00W_3Jv333INI_LNdLND | 921
sal
(8] [e] [0
¥2l
b A S 2 2 2 23 A 2 2 5 A R A £ = =] el
= o z z & c 5= = =< = z g g o M = = a1
2 2 A 2 e L 8
Z 2 pu = [ n o 121
~ - #
P 2 £ 021
[J [J [ o (] ] [ (] [m} 0 611
av £ 2y 2v av av o £ av 2v 2y av 2v av
g 811
Z
() () ) 3 ) € () @)
Iv v Iv Iy 1] ¥ F v v Iy Iy v Iv Iy ol
-
2010 2010
. . . . . Sl
oola o o o o =] oota
o =} 0 m B n n n n 5 5 n n H 5 5 vil
=} o [= I | n o s (%) S =} o e u =3 o =3
= = = |2 W 3 3 w3 g u W w2 ul 2 1 1 Y ENl
EW) o
owA (0] v vl ol -8YN -BYH -BYH (- b \. (4] 01w TIw] 21vA EIW PIvA SIv 2n
vl [ vl 9 B i ¥l vl ¥l ¥l vl vl ¥l ¥l vl ¥l m
ole |2 |= [0 | - - LR P L Y noly v | ] 5 (™ jn N W w w
[=] =] Y o a & (%] & T B [3]] w s u
= EFPER | W IS Il T I R 2T lEE S h 3 3 on
- 4 o4 4 o = e S o4 o oo 601
=] a a o o o o o o o =] o o o o o o o
0 0 nl 0 o 0 a 2y ﬂ 0 el 0 el 0 0 el 0 m n 0 el 0 QD—
> > > -3 > > - b3 b > > > > > b3 - P b3 b b3
(") (5] o o (] (5] o (A ] (5] o (A (5] o (") (] [A) [a] (")
I o o w w wow W oW W ow 2 W oW oW w o Ry 2
o o Ll Ll Lol Eal b3 el el b3 > b3 901
= o o s i i o o o o o o cgcczg A& R
AA AR AA 9 % IAS AAARA AR A A NZE AR cot
5 3 3 5 5 © €44 vad = =2 B R == "R == == ol
2 3 2 8 2 2 > r.nw..w - an»W =) IR A S ] =] oo 0 © col
2 |8k |8 R B
- 201
101% 101v
“oov o o
RENT zog

71



Technical Manual & Parts Lists

1393EBSA-WD6 W

iagram

D

iring

JUBWIYIDY}Y DJUD|

J8)0W 9S8Y} JO SJNSODSIP JO &SN pazuoyjnoun Auo axow o} jou A1Np unok puo spuSlow asay) jo sunjou Auojaudosd puc DIjuapyuod ay) Jo juswbpaMounde UD SO S8AJSS S|DLBIoW 8say) Jo asn unok “Auodwo)
puc nok uaam}aq }sixa A[juasind joyy suoljobiqo ainsojosip—uou puo A3oIjuapYUODd AuD O} UOIIPPO Ul AUDAWOD JUBWYDD)}Y DIUD|IY JO UOIDWIOJUl AiD)alidosd puD [DIJUBPHUCD 2JD UIRJAY PBUIDIUCD S[DIJAIDW Bly)

g 3215 oMa | L1-GL—10aEv] 30

YIHSVO LIV A8 "D

O 8226621 S X8 %
A3y ‘ON_ONIMYHO MSF A8 530

9OM—VSE3E6E L ON Lyvd] VSEICHL L1 ASSY LXIN

V/N WIH3LvAl

VSB3C6L L WYHOVIQ AYVITIXNY 'S30 Puz

9 3OVd ONIHIM WYEOVI INVN

ANVJWOOD INIFWHOVLILY VINVILY

Q3403dS SY_ = XXXX' _
s i el

ay . [AYAO8HD dya1
001" += X INIVa] | ?.V\ﬁl\ul//g

8v4 WLIN L3HS s omval]

zo —ivaul ivie N

3aIX0X13v18

m “SHUNISHILNNOD
S11Nv 430

3 [ 80 ] 31va |

NOISIA3Y _ [ON|

3ZIS #00LS oNTGo%
‘ON Ldvd _ NOILJI¥OS30 _}E_ o3
0010
N3 ONITO0D

e

-]

INd o

101w ooty -

1IWH
12d 0ZN3909A33
12£9-0d4vY N3340S HINOL
274
€010
awy 2 (€ 121
oo1d 423
2010

2010 Ap230 2010
0010 o
- ADZ22v 101w
001V [T

72



Technical Manual & Parts Lists

iagram

D

iring

1393EBSA-WD7 W

ay) Jo juawbpamowydn uo SO Sansas S|LBOW asay] Jo asn nok Auodwo) JuswyID)lY DJuONY _Ee nok

uaamjaq jsma Afuaund joy)

P8P

uou puo

‘SPUBIOW 3S3Y) JO 2INSOPSIP JO 3sn pazuoynoun Auo axow o) jou Ajnp nok puo spuBjoW 3say) Jo aunjou Asojandosd pup IUSPUDY
" 4uo 0} voippo u) ‘Auodwo) Juawy3)ly OJudY JO uorowsoju K10jaudosd Puo [EIUSPIUCD 30 LIBIAY PIUIDIUOD SIDLBIOW Y|

J 37 oK [11/G1/T03va] SIN

| 952652 L

Y3HSVQ LI

L]

W

VYS83C6L

r

13NVd SOILVMNING WSE3T6LL 1

£ _39vd_ONIHIM AYEIVIQ

ANVANOD ININHOVLLY VLINVILY

3715 ¥00LS

S11NY4340

18¥3-¥SE3E6ET ONIMVAd NO NMOHS 3dv STIVL3A@ 314v3d 171¢

"ON Livd 7 NOWLJIHIS30 _ _ _ _
nr
N#D  SdSe cacz NaD _H_m )[ | sdsz  a3amwnr nao
S8 9are 9db2 ERG] e A8 92 JazdWnr x1E
Sd¥e 9d¥e : ERC - »d EETE]
o T =TT T LHe )| | sdve w3aWnr a3y
A
a3y A¥D yave A0 8 = e[| vdre rdre e
IA BN oIA ] L a3y || res [ [E]
- TAR Edre €arz || ARk = = 1HA | Edr2 €dr2 LHA
m NaD €452 £d52 : e = NaD £dS2 £dS2 N9
“ ] 2dr2 2dv2 | | B = = d [ edve ECEL
g a3 2ds2 2dsz v [ET] = == 3y [ 22 2ds2 03
- 1HM 1dve Idve 1HAM — = 1HM __ Idve Idr2 LHM
8 038 1ds2 1952 a3y e — N3O T jds2 Ids2 N9
o Ea ' T3k €d¥2 134 ]
“ o
< 2 m |~ Nad LT — o z
a m < 9 _fr= . Nad m
= “ = JEVEE TiTa/ AR O = S A
M 2 E EET e FTVATTY 0 = [4 .m
e - 8 Favds N/ IAR 9 = £ -
o - EFT e FYATTY 9 = = u
- °
- > Z0il ¥Ta/ 1A 9 = 1 | B0 s s | o
> m T3Nvd 10¥1NDD NI 0] e 154 | >
= & STIYNINY3L LNGNL O] _ _ =
m o m
0O
o
zZ
=} ~
~ ~ = N
N o (=]
n =]
] : B g
s g <
~ o E
n B x - o
=) = — @
2 o @ M
=1 > >
I = 2
x o (3] —
— ~ ¥ ] 9] - L
@® = 7 &
2 g o | £ |
s % £ mE TS T Q El
< =1
m =P EETE san [§) |0 El
= 0| WD svas o [§) |0 | 7|
3
m z| /TR Javas AR Q €]
Ei T TaoT o018 ) |0 E I s 0w 1501w (<00
2 M T a5 Fh| [e) P M 1] ] As 0w a3 ET R
o o AV73d NO b1 WH3L o | | A Nad
> o I3NVG 0AINDD NI
b S SAV13d 1NdLND OL
m m
ST
TIX RES ﬂ re LI o
XEE
[ mE ve U e
(A SH
|~ mem 580 ol LA (BL(C)im p rr: oy
(r S
NeE g_ = v [0 O

378¥] 1437 4000 AL3IVS LND¥4

(OMYBL X ONDD ¥

73



Technical Manual & Parts Lists

1393EBSA-WD8 Wiring Diagram 1 of 12

SOUSJ0W 963Y] JO BINSORIEIP JO @8N PaZUOYINOUN Aub axows 0} Jou Kjnp ok puo SpURlow @Sy 10 anjou Kiojeudoid pud LIPS

a1 30 (uawbpaoud uo 50 SIS SOLRIOW By JO 38N ok Kuodwo)) JUIWYI0)lY DjuDNY Pub Nok w3amiaq e Anua.nd 1oy} suonobigo d.nsopsip-ucu puo Kjouspyuod fuo 0] uorpEo vl Auodwo) JuBWRCTY OjUDIlY JO LOYNOWOjul AiDjaudosd PUD 0jUBPYUD 310 LRRY PAUOIUOD SIOLBIOW Ayy

1-8 L
ANVANOD LNIWHOVLLY VINYILY [pes]ime | —wosuar o
I 00E _ NOLLIS30 _

= 21 40 1 133HS

LA~0A S1INdLNO O71d

JA~8A S1NdlNO J1d

WYydOVIO ONILNOY 318v0 NOgaly LNdLnG 271d

74



Technical Manual & Parts Lists

Diagram 2 of 12

iring

1393EBSA-WD8 W

a4y jo JuawbpIdoLD UC SO SIAIDS SIDLDI0W I5IY] JO BSN 5& *Auodwo) JuaLwydo)y Djucily P nok waakiag ysia Kjueind ou)

'SIDURJDW BS3y) O BIRSOREI 10 36N PAZLIOY)NOUN Kuo eypw o) Jou K)np nok puo spuS|ow Bsay) |0 aunjou Ki0jeLdosd pud |OIjuIPYUDS

Ppuo Kyoiuapyuod Aup o} uonppo uj Kuodwo) JUIWLIOLlY DlUORY JO u Aiojayudosd puo 810 URRAY PAUDILOD SPLBIOW BY|

ANVJHOD E%%&E VINVILY oy L ke ]

66¥B6ST14d
LX~0X T3Ev1

8641
Ax~8x 138Y1

cl 40 & 143HS

£LX~0X S1NdNI O71d

JX~8X SLNdNI J1d

AWVHOVIA ONILNOY 3718vD NOgdI¥ LNdNI J371d

75



Diagram 3 of 12

iring

Technical Manual & Parts Lists

1393EBSA-WD8 W

"S[DLADW F52Y) JO UNSOSIP JO ASN PaZuOYINOUN AuD 2§0Ww 0} Jou AJnp Jnod puo SIPLRIDW 3S3Y) JO 2umou Asojaidosd puo [orILIPLLOD
ay) Jo Juawbpamouy20 UD SO S3ARS SPURIOW asay) Jo asn unod ‘Auodwo) Juawydo)ly Djuojly puo nok uaam)aq jsia Apuaund oy) suonoby p-uou puo Kjoijuapyuod Auo o) uonippo uj ‘Kuodwo) JUBWYDDY)Y DJUCHY JO UOIDWLOjU Ai0)31dosd PUD [DIJUAPYLOD U0 WIAJBY PIVIDIUOD SIDLRIOW Y|

J 3zis oma [ | 1,/90/903Lva] SIN

Q| szgesel "
- 80, |<mmnmnum.%w¢w= 1avd] ﬁmummnw_ﬂ. >m.% Nuw_o m ._“ ||_ _H_ m |_| m m _I_ w
O IYIN3LY A

T3NYd TOYINOD 'VSBIE6E |1 530 Pug|
- Yd [ELNERL] Ny

ANVAWNOOD IN3WHOVLILY VINVILY

=S %001S "ON 0034
‘ON_1vd _ NOLLJROS30 __._E._ “ALO

S11Ny43d

¥-8Y¥ ® 'C-8Y '7-8YH 'L-8Y ¥O4

TYNINY3L 2V HIVINYIONN 1017S

H3JNOr NI ¥3dANF 378 TIVISNE L
310N ATBN3SSY

~ ST
:Jm.mﬁmw&m.w::.. W M0738 S3ION 335

202181144

—

b L7 ——
TI/T3

\\,\_\ (ZZX0Z) | 3180 LndIN0 Jd
P
P
il
111 i
mwm_nm m m _.nw__ i nw__
O S S R & .;Wf EHHEE
vv |ololelololololololololololololcloloFRRARA goe FEIEL|i====
o|o|o|ololo|o|ojo|o|ojololo|o|oe|o|o 0000000000 | || [CO00000000
<ol o A_..ﬂ_JD_._.ﬂ. 0000000000 | H |CO00O000000
pd Pl b P o o 0 7 PP P R 6 D oo WImIA| Mm%% %ﬁ% WmwN|
] | | ] 0000000000 0000000000 L] |
0000000000 | || |coooooocoo
1 [o]olololclolojololojolololojolc]oo JA~BA [ A~OA
11 [ololofe|ololofolololo|ololofo]elolo i T T T
z1 [o|ololofo|ololofolololo|o]o|ofo|o]o
BrI9ICIFIEI2INN0I6 8 L9 G v € 2 1

lo[o]o]ale]efe]e]e]efelo]ale]o]o]e]

ONILNOY 378v0 LNdLNO J7d

76




*S[0LR)0W 3SaY) JO BuNSOPSIP Jo asn pazuoyynoun Auo axow o) Jou Anp Jnok puo SipLB)oW 3say) jo anjou Kiojaudosd puo (onuBpYUD
Auo o} vonippo uj ‘Auodwo) JUIWLIDYTY DJUDRY JO LOHDULIOjU AJDJaLdoId PUD [DIJUSPIUDD 2D Y PIUDIUOD S[DLBIOW AY|

ay) Jo juawbpamowpo uD SO SaARS SPLRIOW asay) Jo asn Jnok Auodwo) JuaWYdD]lY DlUDY PuD Nok LAamlaq Jsixa AuaLnd joy) suonobi 1Psip-uou puo Ay

77

3 3755 ofa [} 1/90/90 31va] SIN __ 31v0s]

Technical Manual & Parts Lists

Diagram 4 of 12

iring

1393EBSA-WD8 W

O| szeeszi ST
. M) ECE
>uxmn |<mm“numzn _..x.no_.. Luvd] <mmummnw__ .,mmw _,”u%. m .ﬁ ||_ _H_ .V |_| M m _I_ m,v
BRTTET

J3Nvd 10HINOD "vSHIE6E )| 'S30 PUZ
¥—=8 J0Vd ONRIM WYYOVIQ ELLL]

ANVANOD LNIWHOVLLY VLNVILY [

1S %001S ON ['G034
“ON_LEvd _ NOUdEIS3a E_E

SRZED HSINII
‘80| uva K

STYNINYIL 2V NI SN
I18vD 0/1 ONITWISNI 314 ATNO
STYNINYIL 1V NI S¥3dANr 03y TivisNE )
‘310N ATBN3SSY

NMO¥E 8L # 1081696133 T
anig 81# 9081696133 L

1SIT JHIm GIIET]
oMY 81 oMy 81
oMy 81 oMY 81
oMY 81 ELTED oMY 81 oMy 81 LT
i o =5 =4
o 5 b il
zv[plolo]ofo]ololo]olo]ofo]ols|olofofd
< B
dvd d3dWNr a3y 01 ¥y
1y [dlolololololololclololololalolo]ols ke ¢ 0289
(o] ko]l [e] ol [e] o] Fo] [o] Kol [o] o] [e] Fo] [o] o] [o] No] Fe] 0] _| |ooco000000
- |oocoooooco
0000000000
MHHE 0000000000
i|m 0000000000
1 |oocooooooo
a1 (¢] (e] (o] (o] [e] (o] (o] [e][e] o] [¢] [¢] (e] (o] (e][e][e] o] HA~BA LA~0A
[N (e] (o] (o] (e] (o] (¢] (¢] (o] (e] (0] (o] (¢] (¢] (e] (¢} (e](e] (e] ____ : __ _7 : ____
41 (¢} [e] (o] (o] (e] (o] (o] (¢] (o] (o] (6] (o] (e] (e] (o] [e][e] (¢

o[o[ofe]sfefe]e]o[e]e[o]ofo] Jo}

=

ONILNOY ¥3IMOd O/1 LNdLNO D1d




Diagram 5 of 12

iring

Technical Manual & Parts Lists

1393EBSA-WD8 W

J3)0W 35aY) JO NSORSIP JO 3SN PazLIOYINouNn Auo axow o) Jou A)np unok puo spuRioW asay) Jo aunjou Aiojeudosd Puo |oNUBPYUOD
Ay} jo juowbpaoundo uo SO SAAILS SPLRYOW asay) Jo asn unok Yuodwo) Juswydolly ojuoly Puo nok wIoK|aq ISixa Afuaund joy) Suoobigo aunsopsip-uou puo AYoijuAPYUOD Aud 0} LOIPPD Ul AuodwO) JUBWLIOYY DuDHY JO Ui Dwsojul Aiojaudosd PUD DHULAPYUOD 2D LIDPBY PIUIDIUCD SIDLAJOW Jy|

D 325 9m0 [ 11/90/9031va] SIN ELES XX — XXX
O| 8z¢£652L [——— 7w
>uxme;|<mm“nuha _sz Tavd] <mmwnmaw_ﬁ hh Hm m ﬁ L D m |_. M M _I_ m
T3INVd 10YLNOJ 'VSHIEBE L) MM@
S8 39vd ONMIM AVEOVIO __ 3nwN NI
ANVAWOD LNINHOVLLY VLINVILY

TS %01S “GN [0038
‘ON_13vd _ NOUQIEIS30 _..u: E

20Z181144
(ZzX0Z) t 318v2 LndNI o1d JJ
il
|
L
EEE
FFF i
._ 1111 LI T]
5 2191918 _mmﬁmf
ssmane lebeed|l|[ebee ]
100 ] | [O000000000 | || |O000000000 | ]
1 [eoooooocoo | H [oooooococo
0000000000 | || [ooocoococo
EﬂHﬁHﬂ_ 0000000000 | f| [oooooococo HHHJHH”_HE_
0 0000000000 0000000000 D00
i ; 1 |oooooooooe | [| [cooocococo ;
IX~8X £ X~0X
L ) (L Il
- =
HEEEEEEES 3@FFEH
0000_000000 J“D _—J 5 unmw““.mﬂwu- o[s[o]s]o]o| [o[o[e]o]o[o[e[o] H
(NN NN N NN NN A8
[ 0
TErIEeN 0l 6|8 £]9]S| FlEl2] T LouL
ADy dDL 2
T
©|OloTolololo[o[o[o]o
o 0 o jojoe oo jajleja
vel va2|vz|wr v9 vl
ololelelololololololo

ONILNOY 318v0 LNdNI O7d

78




Technical Manual & Parts Lists

Diagram 6 of 12

iring

1393EBSA-WD8 W

ay) jo juawbpaown uo SO SaAes SPLROW asay) Jo asn unok Kuodwoy) Juawydo)ly cjuojly puo nok usaljaq jsma Afjuaund jou)

"S[DLB)0W 353y} JO 3JNSOPSIP JO asn pazuoyjnoun Kuo axow o) jou Ajnp unok pup spuBjoW 8say) Jo aunjou Aiojaudosd puo joijusplUDY

puo Ay Auo 0) vonppo vy Auodwoe) JuBWYRD)]Y DJUOY JO uoNjousOju Ai0jaudosd PUD [DIUIPYUCD BI0 UIBBY PIUIDIUOD SICLBIOW Y|

3 375 oRa[11/90/90°3v0] SIN__3wos| XX—XXX
O szeeszi | T ;
[ A8 "S3Q
= 21 40 9 L33HS
TINVA TOHINOD 'VSEIE6E 1] 30 7
9-8 39vd INERAVEVd 3w
ANVAWOD INJWHOVLILY VINVILY
e ¥oral NOUdIIS30 N e
omv 8L
oMY 81 N oMY 81
NMOH8 8L1# 1081696133 '}
1SIT JFHIM
1111
ATEE % 8¢9
5 ) goeee 7889 o
0000000000 | || [CO00000000
0000000000 | § (COCOO00000
0000000000 0000000000
EHH%HH_ 0000000000 | [| |cocoooocoo Eﬂﬂmummﬂ_
IDO00 0000000000 0000000000 100000
= 0000000000 ” 00CO000C00 H
4X~8X LX~0X
0T I
~ e
S@FEEH
SloPPloRlolopllbloploloplo] L, 300000050008000050 HEWWM
. AT
(NN AN NN ] 0
E 11 et
A EHINIRAEREBEEED —
g08 s e -n-n-x- 0
SHIapnr
A CICIEIACICr
N EEEEEEEEE
———— ,__nunuuunun
=] vz |v2|wr v vol
Ooooooooooo_t wEe

ONILNOY H3IMOd O/1 LNdNI 21d

79



Technical Manual & Parts Lists

1393EBSA-WD8 W

Diagram 7 of 12

iring

ay) jo juswbpalouypn U SO S3hRS SPLRIOW 353y} Jo asn nok ‘Aupdwo) JuBWYIDYlY DJuoPy Puo nok LIINIAQ Jsxa AjuaLNY Jou

*S[0LR)0W F52Y) JO UNSOPSIP JO SN pazuoyinoun Kuo axow o) jou Ajnp unok puo SpLRIOW sayy jo aunjou Aiojaudosd puo |OIuSpYUDY

psip-uou puo Ay

Auo 0} uoppo uj Auodwoy) JuaWYIDYlY DjuoRy JO LoNowsojul Aiojaiidosd PUD [0UIPYUOD U0 WAJRY PIUIDIUDD SOLAIOW B

g2¢escl

XX—XXX

ON ohilkvsa TIA/NYD 7L 8¢—6,0%44 9 i H
NMOH8 ¥1# £-6.0844 S cl 40 2 L133HS
7-8 39vd NI AVEOVId___ 3nvN T anig 9L# 9—-££0¢%44 ¥ 806Z8SBYSLL
ANVANOD INIWHOVLLY VINVILY [So]wa[ava] wosws [on| NMOYS 9L# L—LL0844 Y
s | Pp—— S anig gL# 9081695133 K4
NMO¥E 81# 1081695133 L WY ik akvd. 30
T g5
ISIT JHIM
THBETF —
— oo o]
BlLLISIGIFIEI2INOIE B L9S FE2I ol
— A Eeees Zaas
,.:l“o“a_.,%_ — — BEZE
mﬂﬂmmTwnWw mmmmmww i ] aro
] ] Fefe] 0
O] [r] 0] (=) (& (=] (o] [=l[=] D_U — —
1 oo |olololololdlolo]ol BE
RelleRlelelllelael 0 f|| T r—1n vEeReR
Mo138 SION 335 m.
£-0z9733 L
NI8"AYI3Y" 4IdNNr
(8i1x¥) 318vD umd N33¥OSHONOL
o0 M
e o0 it o|° %o

D100

H[6 BLU

IIBEBEE0EEDN

DI

#16 BLU

0
0

(L]

wGI ve

BI6BLU  DIOO

O

O

@]

O
—wenen me2 1y (2| 0| (o boz  wese

ONILNOY ¥3MOd 0d

80



Technical Manual & Parts Lists

Diagram 8 of 12

iring

1393EBSA-WD8 W

ay) jo juawbpaowdD uo SO S3ARS SIOLAIOW asay) JO 8N nok Yuodwo) juswydo)ly ojuopy puo nok usakaq 1sxe Ajuaund oy

"$|DUI|OW 3S3Y) JO BNSO[ISIP JO asn pazuoyjnoun Auo axow o) jou K)np nok puo sjpUB|oW 3say) Jo aunjou Aojaudosd pup o1uIPYUDI

suonjobigo a.nsopsip-uou puo Ajoruapyuod Auo o) uopeo Uy Kuodwoy |uBWLID)lY OJUBHY JO uONOWLOju Ai0jaudosd PUD [DIUPYUCD B0 UIBIBY PIUIDIUOD SOUR)OW By|

J 3275 9h0 | L1/90/90 va] SIN _ avag| XXX
) A8 0|
>Ou, Beebsel = TIA/NYO ¥LF 8Z-6L044 L
[ BOR-VSE3c6c| oN v N8 o FM £1-016633 9 2] 40 8 133HS
. a3y o1 Z-016633 'S
13NVd TOYINOD WSE3C6EL L 'S3a puz
8-8 39vd ONIMI (V4OVId ET SRGCFEN] XUSD O ﬁ% O —. \_U F mmmm .V s Nn\m”gnmmumu_.w\ ‘ANl OL
ANYAWNOD LININHOVLLY VINVILY [SaTwa]zva | nosas ng 9L# 9—/£0£44 c ol i Tvd 4o
e | WORRSH _% a3y 9Lf ¢—/,.0%44 R4 FENNINAL OND HOVLLY
sov1g 9L# Z-L00544 L sammﬁt
SRR S O—

[ e Y e Y cn— Y an—

[N i)

st

8320

SR

o oo vy = mu
38944 4 & mm
CXeTelleXexe] o 33 o % 3
Co®0g@ _ [ /
T & O [pai
ﬁUDO Torreh T | O)
[ o
i :
le} le] [e]
[s]e] &) o [ ver
QU
q gl¢
3 NN I
= i g3 &g
g b= m 2| 8 o i
INEFEE
2 O oo |o
o i b =
wel valve Mnm M_W
SECER-I=
ololelolo
R

ONILNOY H3IMOd NIV OV

81



"S[0LRI0W 353U} JO AINSOPSIP JO

asn pazuoyinoun Auo axow o} Jou Anp unok puo sipuRjoW asay) Jo 2unjou Aiojaudosd puo onjuIpYUOY

3y} Jo juawbpamowRD UD SO S3MIAS SPLAJOW asay] Jo asn nok Yuodwo) JusWYD)Y DJUD[Y Pup nok usamlaq Jsixa Auawund joy) suoiobigo ansopsip-uou puo Ajonuapyuod Auo 0] uoiPppo Ul Auodwo) JUSWLID)}Y DJLDNY JO uoHDWLOju! Ai0jaudosd PUD DIUIPYUOD 2JD UIBAY PALIDIUDD SIDUAJOW AY|

J 375 oG | 11/90790 va] SIN

gc¢e6escl

ON_9NMyHQ

13NVd 10¥INOD WS83¢6e L1

‘830 Puz|

6-8 39vd ONIIIA VIOV

NVITI/NVd]
S1INY 430 HSINI4

L

ANVANOD INIWHOVLLY VINVILY

=] 1 &G— ava | NOISIA3Y —.Oz_

_ NOILdRIOS30 @ o

003y

13A/NYD ¥ BZ-6£0€44 S 21 40 & | 33IHS
Q39 vL# £—6/0€ 41 v
MOV18 ¥ L# Z-6.0€44 ¢
a3y 9Lf €—/L0844 2 N v 3
Mov1g 9L Z—L00€44 L AL OND LTy
BO6ZBSBYSLL
1SIT JHIM

Diagram 9 of 12

iring

Technical Manual & Parts Lists

(114vd)

—D Co CoO CoOCD Do
v
=
g g
d d
o o Y N 0
9 1 _
B _
e 2 _
d _
femmm | 0 5®0 4@ mw H
o 0 O Ol O[C[Ofs= |
10 T ifeXe) ™ i
: iz § T i
g et |l 51 o o
- S BRI o
D oo oo b JolofofE
o o o of oxl
d d o o =M<l
E i
: .
nn_m ....... |
551 |_ H
i I
O|O[GToToToéd g3 i i
O 0 ool jalas : _ _
= = = | O = i
vl v2 | va| vy [ - ol H
““““““ 4 g ololelelolololo = |
< JRAY " _
T =\d\ ) .
m | 2 /..T..ﬂ.ll..ll.mﬂm—u.l.l.l_ |
4 q bo—r—— SR _
| = 1112 I —————————————— _
m AE vl

T3 TR

ONILNOY ¥3MOd T0HINOD IV

1393EBSA-WD8 W

82



Technical Manual & Parts Lists

Diagram 10 of 12

iring

1393EBSA-WD8 W

‘S{0LBI0W 3S3Y] JO AINSOPSIP Jo asn pazuoyjnoun Auo axow o) jou Kjnp unok puo spuBjow asay) Jo aimou Kiojaudosd puo oUBPYUOD
ay) Jo Juawbpamowioo uo SO Sansas SpELBOW asay] Jo asn unod ‘Auodwo) Juawyao)ly OjuDy puo nok usamjaq |sixa Ajjuasnd jou) Suonoby josIp puo Ko Auo o) vorpppe ) Auodwo) juawydo))y Cjudjly jo uorounoju Kiojaudosd puo [EIUIPHUOD BIO WY PIUDILOI SIOLBIDW BY|

83

D 375 90| 1/90/90 3iva] SIN___ 3wds|

gceescl

ON_ONMyHa
8OM-YSH3E6E | ON Lavd|

cl 40 001 L33HS

@
i
]
)
)
—| x|
s 4
HER
z|2|5
Bl |
wlal
SIEIE

T3INVd 108INOJ 'VSH3C6E L) 530 puzl
01—-8 30vd "ONIHIM'WYYOVIQ v

ANVAANOD INIAHOVLLY VINVILY [ a3y vL# ¢—6,0¢44 ¢ 193NNDDSIQ NIVW OL
e oo | NoLa0S30 KRS Mova v Z-6.08€44 2
038 9L# €—//0€44 |
1SIT 34IM
IR RIRIRIR] e o
lololololololololololol clolololol] TSI
oo 2@ 238
bR EEEEL LL L _H mug i
=3 =3 =3 0 fo | o o Joe | — ” F»ﬂ.wﬁ”
il
" 5 zal | B o=3FRr
ulolololelololeleolelololelgldlolelo] :
21[0] o] olololol | mm_m_ e
Z-029733
MI'AVI3H H3dNNr
T339W TaEEsn
[1IkEEL] o
TR WWW
i}
o000l 000l]l000]
1640, OO
Lty 0o®°p®
i 108 T O O OB O[O0 R
adda adas Iaoo i zalel
EEE P N nﬁ_ : -
m,mmu S] zwr] S]] [|EFzomn Il _m.mn
tkE D 5 ofo[ofE
oo
]
SR EEEEEEE
_ _ 7 2 | v v w9l
= lvelvelw paf
Qoooooooooo_.c

#10 GRN

#10 BLU
T
BLK

(218vd) ONILNOY ¥3IMOd T0¥INOD IV




“SpUAJOW 353U} JO 2NSO[ISIP JO 3sn pazuoyinoun Auo ayow o) Jou Kjnp nok puo spuAJOW 3say) Jo Moy Kiojaudosd pup o1)uAPYLLD
3y) Jo juawbpapoun0 UD SO S3ARS SPLAJOW asay] Jo asn nok Auodwo) Juawydo)ly Ojuopy puo nod usamjaq Jsixe Apuaind joy) suonobiqo aunsopsip-uou puo Ajonuapyued Auo o) uolPpD u Auodwo) JUBWYID}LY DJUDIY JO uonowsoju Ai0jaLidosd PUD [DIUBPYUOD IO UIBIBY PAUIDIUOD SDLBIOW BY|

Diagram 11 of 12

iring

Technical Manual & Parts Lists

1393EBSA-WD8 W

Q| azgeszl
A R veRTer o Tova] VSHIT6E | sssv L a3y ¥Lf ¢—6/0¢44 ‘S 21 40 1T L 4dHS
TINVG JOUINOD 'VSHIL6E LL S0 HOV18 v ¢~6L0¢34 4
11-8 39vd ONEINAVIOVIO v SRLTFEN ng L# 9—-216644 ¢
ANVANOD INIWHOVLLY VINVILY MOV18 Zl#  0L-216644 T
Al MouaOS30 KR a3y zL# Z-Z16644 |

ISIT FHIM

alL19CIpIEI2INO0IE B £9C PE2L

olc]o] E E oololo]
lololololofalolololololololololala]
ojojojejojojojojojojojojojojolo|ojo
- HEH
= | Jou || 4 d
P o e P 0 5 5 5 A 6

£-029233
2l maai3y'a3dnne

EFERE
o000l [eXeXe]|[eXeXe]
Eﬁsﬂummmmnﬁ 2At [6,6) [e,6)
Tiiees Co®0o®
oy _ B O[O 1O B8
SM3NDS Z0-8 MM TINVd OL
STVNIRIL OND HOWLIV ﬂ.& D_ﬁ_ o
B06TRSBNSLL DLW o
ﬂ @m:x Q WX &NU;
o . ol vaE
O Slolofs
Goo60
oy o
R 49
o
El #|
Y o
MNP REEEE
(=] =] o o o o |jo o
— = — a N O
Vel vz | vz| vr ¥9
ololelololololo

ONILNOY ¥ILYIANI / HOLOVLINOD HOLOW IV

84




Technical Manual & Parts Lists

Diagram 12 of 12

iring

1393EBSA-WD8 W

"S[0UR)0W 353y} JO UNSOPSIP JO 3sN pazuoyinoun Auo ax¥ow 0] jou Kynp nok pup SoURIOW 353y} Jo aunjou Aojaudosd puo DNUBPYUDD

A/ IHA

378vI 0¥LNOD

AL3dvS

OAvBl X ONDD 8)

T

ONILNOY LINJHID ALIAVS

ay) Jo juawbpaoudo U SO SaARRS m_u_npuE 359y} Jo 3sn unod *Auodwo) JUSWLIDYNY DIUORY Ea nod uaakjaq isie Apusuna joy) sIp-uou puo A uo 0} uonppo uj *Auodwog JuawyDDYlY OjuoPy JO uonowsojul £0jaudosd PUD [OIUIPHUOD IO WAJBY PIVIDIUOD S[OLBIOW Y|
AdO 81 8081695133 ‘S
geeescl 13A w:w ¥081695133 Q
‘O Dhiyaa »
T AR a3y 81# 2081695133 ¥ el 40 21 1L33HS
TINVd TOBINOD VSE3I6EL] 530 ovg Movla gL# 0081695133 S
2 ST 1] a3y 9lF  €-//0844 T
*Z{&S_OU HZMEIU{%#{ JQZ{H—{ Nlelals! w_‘% Z2—1.0%44 1
m.N.cm uﬁwm * NOLdIOS30 TE_ .w-w_ux
1SIT Jd5IM
Nag 818 2010 Nadsin
nigsis
TILEBIW M IR B ] NS
L LU 7 =
g =
g 3 n XgoBTH
w_:.m__m.:.;_.m”__. m m __n.an.v. n.m L N.*_.A_.&_: mw Hﬂ“
clololololol o] ol [alolololol
o] [o]
H 0 o
o i |l @ m o T ) Y
b ] 4 M8 o
H = 0
vi[olo[o]alQ[e[o] q [@ [R[Folofeloo]n
nlololo] o) A A [blolofololo| n =
ailololollddle H B BBkl SohRE
L o
o A &
i ol
p !
g P X
5 c % o
378yJ_0/1 13Nvd OL1WANING | S =
378YD XNY HOLIAS NO §3ADd _ 1T ORvBT X ONOJ 2> 318yd XNy HOLIAS NO ¥3M0d 2
E— )| A
455 Stk dats A
| [sNeXeXeXe]| [eXeXe]|[eXeXe]
A AR
e | °0®°o® E
m i Oz e |O ClojOfs
2
= _ﬁ_ of |14 44 .
- S o] (|5 wx]_|[S[zom o I ___nmmm 7
o] ® ven [0 var EREL E
1 -
8 A D OOT by OO0k
3% A == T O
a T 60660 2R
x —t7
a L 035 [EEEIL]
& T35TH
H V3 31vd IHOIN o01S-3 avaa TI55TE
- SRS
REgEw of
g 2 N EENEEEEEEE
mm cleckllllklElE|=
z|8 — | | L L
mn var va|va|wr v3 vs1
B
a8 ololelelolelolelole]o
a B[4 S
. a
5% o S | m_ 378V HOLIAS 3000 301S_IH9IE OAVEl X_ONOJ 2>
e =EL & 378YD_IHOIY 8000 A134vs INDAd OAVET X_INOJ v)
w_ 378VD 1HOIY d015-3 LNDad OAVET X N0 )
_

85



Technical Manual & Parts Lists

Atlanta Attachment Company (AAC) Statement of Warranty

Manufactured Products

Atlanta Attachment Company warrants manufactured products to be free from defects in material and
workmanship for a period of eight hundred (800) hours of operation or one hundred (100) days
whichever comes first. Atlanta Attachment Company warrants all electrical components of the Serial
Bus System to be free from defects in material or workmanship for a period of thirty six (36) months.

Terms and Conditions:

AAC Limited Warranty becomes effective on the date of shipment.

AAC Warranty claims may be made by telephone, letter, fax or e-mail. All verbal claims must be con-
firmed in writing.

AAC reserves the right to require the return of all claimed defective parts with a completed warranty
claim form.

AAC will, at its option, repair or replace the defective machine and parts upon return to AAC.

AAC reserves the right to make the final decision on all warranty coverage gquestions.

AAC warranty periods as stated are for eight hundred (800) hours or one hundred (100) days whichever
comes first.

AAC guarantees satisfactory operation of the machines on the basis of generally accepted industry
standards, contingent upon proper application, installation and maintenance.

AAC Limited Warranty may not be changed or modified and is not subject to any other warranty
expressed or implied by any other agent, dealer, or distributor unless approved in writing by AAC in
advance of any claim being filed.

What Is Covered

Electrical components that are not included within the Serial Bus System that fail due to defects in
material or workmanship, which are manufactured by AAC are covered for a period of eight hundred
(800) hours.

Mechanical parts or components that fail due to defects in material or workmanship, which are
manufactured by AAC.

Purchased items (sewing heads, motors, etc.) will be covered by the manufacturers (OEM) warranty.
AAC will assist in the procurement and handling of the manufacturers (OEM) claim.

What Is Not Covered

Parts that fail due to improper usage, lack of proper maintenance, lubrication and/or modification.
Damages caused by; improper freight handling, accidents, fire and issues resulting from unauthorized
service and/or personnel, improper electrical, plumbing connections.

Normal wear of machine and parts such as Conveyor belts, "O" rings, gauge parts, cutters, needles, etc.
Machine adjustments related to sewing applications and/or general machine operation.

Charges for field service.

Loss of time, potential revenue, and/or profits.

Personal injury and/or property damage resulting from the operation of this equipment.

86



Technical Manual & Parts Lists

Declaracion de Garantia

Productos Manufacturados

Atlanta Attachment Company garantiza que los productos de fabricacion son libres de defectos de mate-rial y de
mano de obra durante un periodo de ochocientos (800) horas de operacion o cien (100) dias cual llegue primero.
Atlanta Attachment Company garantiza que todos los componentes del Serial bus son libres de defectos de
material y de mano de obra durante un periodo de treinta y seis (36) meses.

Términos y Condiciones:

La Garantia Limitada de AAC entra en efecto el dia de transporte.

Reclamos de la Garantia de AAC pueden ser realizados por teléfono, carta, fax o correo electrénico. Todo
reclamo verbal tiene que ser confirmado via escrito.

AAC reserva el derecho para exigir el retorno de cada pieza defectuosa con un formulario de reclamo de
garantia.

AAC va, segln su criterio, reparar o reemplazar las maquinas o piezas defectuosas devueltas para AAC.
AAC reserva el derecho para tomar la decisién final sobre toda cuestion de garantia.

Las garantias de AAC tiene una validez de ochocientas (800) horas o cien (100) dias cual llega prim-ero.
AAC garantiza la operacion satisfactoria de sus maquinas en base de las normas aceptadas de la industria
siempre y cuando se instale use y mantenga de forma apropiada.

La garantia de AAC no puede ser cambiado o modificado y no esta sujeto a cualquier otra garantia
implicado por otro agente o distribuidor menos al menos que sea autorizado por AAC antes de cual-quier
reclamo.

Lo Que Esta Garantizado

Componentes eléctricos que no estan incluidos dentro del sistema Serial Bus que fallen por defectos de
materiales o de fabricacion que han sido manufacturados por AAC son garantizados por un peri-odo de
ochocientas (800) horas.

Componentes mecanicos que fallen por defectos de materiales o de fabricacion que han sido manu-
facturados por AAC son garantizados por un periodo de ochocientas (800) horas.

Componentes comprados (Motores, Cabezales, ) son protegidos debajo de la garantia del fabricante.
AAC asistira con el manejo de todo reclamo de garantia bajo la garantia del fabricante.

Lo Que No Esta Garantizado

Falla de repuestos al raiz de uso incorrecto, falta de mantenimiento, lubricacion o modificacion.

Dafios ocurridos a raiz de mal transporte, accidentes, incendios o cualquier dafio como resultado de
servicio por personas no autorizados o instalaciones incorrectas de conexiones eléctricas 0 neumati-cas.
Desgaste normal de piezas como correas, anillos de goma, cuchillas, agujas, etc.

Ajustes de la maquina en relacion a las aplicaciones de costura y/o la operacion en general de la maquina.
Gastos de Reparaciones fuera de las instalaciones de AAC

Pérdida de tiempo, ingresos potenciales, y/o ganancias.

Dafios personales y/o dafios a la propiedad como resultado de la operacion de este equipo.

87



Atlanta Attachment Company
362 Industrial Park Drive
Lawrenceville, GA 30046
770-963-7369

www.atlatt.com

Printed in the USA





